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TEST REPORT CERTIFICATION

Applicant : HTC Corporation
Manufacturer : HTC Corporation
EUT Description : Media Link HD
FCCID : NM8DGH200
IC : 4115B-DGH200

(A) Model No. : DG H200

(B) Serial No. : N/A

(C) Brand : hTC

(D) Power Supply DC 5V

(E) Test Voltage : AC 120V, 60Hz (Via AC Adapter)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct. 2010

(FCC CFR 47 Part 15C, 815.207, §15.247, §15.209)

Industry Canada Rules and Regulations RSS-Gen (Issue 2), December 2010 and
RSS-210 (Issue 8), December 2010

(Canada RSS-210 8Annex 8)

AND ANSI C63.4:2003

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C and Canada RSS-Gen, RSS-210 limits.

The measurement results are contained in this test report and AUDIX Technology Corporation
is assumed full responsibility for the accuracy and completeness of these measurements. Also,
this report shows that the EUT to be technically compliant with the requirements of FCC and
Industry Canada RSS-Gen, RSS-210 standards.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test: Feb. 01 ~ 10, 2012 Date of Report:  Feb. 23, 2012

Producer: . %U\ } ,/7,\;?\/ \/l/

(Tina IIuang,/Adml(tétmtm)

SR %/AM j 4

(Ben Cheng/Manager)

AUDIX Technology Corporation Report No. EM-F1010112
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description : Media Link HD

The frequency range of 2400MHz ~
2483.5MHz - 5725MHz ~ 5850MHz was
tested in this report.

The frequency range 5150 ~ 5250MHz has
been tested and the test data are reported in
other report of EM-F1010113.

Model Number : DG H200

Serial Number : N/A

Brand : hTC

FCCID : NM8DGH200
IC : 4115B-DGH200
Applicant : HTC Corporation

No. 23, Xinghua Rd., Taoyuan City,
Taoyuan 330, Taiwan

Manufacturer : HTC Corporation
No. 23, Xinghua Rd., Taoyuan City,
Taoyuan 330, Taiwan

Fundamental Range : 2412MHz ~ 2462MHz and

5180MHz ~ 5240MHz and
5745MHz ~ 5825MHz

Radio Technology : 802.11b: DSSS Modulation

(DBPSK/DQPSK/CCK)
802.11a/g/n-HT20/n-HT40: OFDM Modulation
1T1R, (BPSK/QPSK/16QAM/64QAM)

Data Transfer Rate : 802.11b: 1/2/5.5/11Mbps

802.11a/g: 6/9/12/18/24/48/54Mbps
802.11n: up to 150Mbps

Antenna Gain : 2.4GHz: 1.95dBi (Peak)
5.8GHz: 1.70dBi (Peak)

AUDIX Technology Corporation Report No. EM-F1010112
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USB Cable Shielded, Detachable, 1.0m
HDMI Cable Shielded, Detachable, 1.8m
Bonded two ferrite core
AC Adapter hTC, M/N TC U250
Input: AC 100-240V, 50-60Hz
Output: DC 5V, 1.0A
Date of Receipt of Sample Jan. 19, 2012
Date of Test Feb. 01 ~ 10, 2012
1.2. Data Rate Relative to Output Power
DTS 802.11b (2.4GHz)
Channel Modulation Date Rate(Mbps) Power(dBm)
1 DBPSK 1 18.95
1 DQPSK 2 18.77
1 CCK 55 18.76
1 CCK 11 18.52
DTS 802.11g (2.4GHz) DTS 802.11a (5.8GHz)
] Date Rate Power . |Date Rate| Power
Channel| Modulation (Mbps) (dBm) Channel |Modulation (Mbps) | (dBm)
1 BPSK 6 22.70 149 BPSK 6 21.86
1 BPSK 9 22.57 149 BPSK 9 21.34
1 QPSK 12 22.54 149 QPSK 12 21.75
1 QPSK 18 22.62 149 QPSK 18 21.73
1 16-QAM 24 22.60 149 16-QAM 24 21.80
1 16-QAM 36 22.57 149 16-QAM 36 21.66
1 64-QAM 48 22.51 149 64-QAM 48 21.69
1 64-QAM 54 22.66 149 64-QAM 54 2151

AUDIX Technology Corporation Report No. EM-F1010112
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Remark: This device does not support 802.11n-HT40 in 2.4GHz band.

1.3. Test Configuration for Each Test Item

DTS 802.11n-HT20 (2.4GHz) DTS 802.11n-HT20 (5.8GHz)
Channel| Modulation D(?\t/lebﬁs)te (Pdoévni; Channel |Modulation D(all\tllebF;:\)te (Pdoévrﬁ;
1 BPSK 6.5 22.59 149 BPSK 6.5 21.86
1 QPSK 13 22.14 149 QPSK 13 21.43
1 QPSK 19.5 22.28 149 QPSK 19.5 21.59
1 16-QAM 26 22.25 149 16-QAM 26 21.48
1 16-QAM 39 22.36 149 16-QAM 39 21.66
1 64-QAM 52 22.47 149 64-QAM 52 21.74
1 64-QAM 58.6 22.43 149 64-QAM 58.6 21.51
1 64-QAM 65 22.40 149 64-QAM 65 21.70
DTS 802.11n-HT40 (5.8GHz)
Channel |Modulation D(?\t/lebﬁg)te EdoE\;Nrﬁ;
151 BPSK 13.5 19.96
151 QPSK 27 19.82
151 QPSK 40.5 19.78
151 16-QAM 54 19.76
151 16-QAM 81 19.79
151 64-QAM 108 19.52
151 64-QAM | 1215 19.69
151 64-QAM 135 19.75

802.11b | 802.11g | 802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test(Mbps)
6dB Bandwidth 1 6 6.5 135
Peak Power Spectral Density 1 6 6.5 135
Peak Output Power 1 6 6.5 135
Band Edge 1 6 6.5 135

AUDIX Technology Corporation Report No. EM-F1010112



1.4. Tested Supporting System Details

1.4.1.

1.4.2.

1.4.3.

1.4.4.

1.45.

MOBIL PHONE
Model Number
Serial Number
Brand

LCD TV

Model Number
Serial Number
Brand

Power Cord
POWER SOCKET
Model Number
Serial Number
Manufacturer
Power Cord

AP SERVER
Model Number
Serial Number
Manufacturer
LAN Cable
Adapter

NOTEBOOK PC
Model Number
Serial Number
FCCID

Brand

AC Adapter

USB to Bus Cable
Power Cord

Pyramid
N/A
hTC

221.V2500-DA
N/A
LG

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 8 of 130

Non-Shielded, Detachable, 1.8m

Pyramid
N/A
AUDIX

Non-Shielded, Undetachable, 1.8m

Di-624
F34U177001195
D-Link

Non-Shielded, Detachable, 6.0m

M/N AM-91000A

Non-Shielded, Undetachable, 1.8m

N20
N/A

By DoC
ASUS

ASUS, M/N SADP-65NB BB

DC Cord: Non-Shielded, Undetachable, 1.8m
Non-Shielded, Detachable, 0.8m
Non-Shielded, Detachable, 1.8m

AUDIX Technology Corporation

Report No. EM-F1010112
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1.5. Description of Test Facility

Name of Firm : AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Site : No. 4 Shielded Room &
(C4/semi-AC) No. 67-4, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

May 14, 2009 Renewal on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code : 200077-0

TAF Accreditation No : 1724

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz + 5.02dB

Remark : Uncertainty = kuc(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB
Emission Limitations +0.13dB

AUDIX Technology Corporation Report No. EM-F1010112
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2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

The following test equipment was used during the conducted emission measurement :

(No. 4 Shielded Room)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Test Receiver R&S ESCS 30 100337 Apr. 11, 11’ |Apr. 10, 12°
2. |A.M.N. R&S ESH2-Z5 | 890485/023 |Apr. 18,11’ |Apr. 17,12’
3. |L.L.S.N. Kyoritsu KNW-407 8-1430-5 |[Sep. 08, 11°|Sep. 07,12’

2.2. Block Diagram of Test Setup
AC POWER
SOURCE € TRANSFORMER
TEST RECEIVER Q —> Power Socket
PERSONAL COMPUTER | | MEDIA LINKHD (EUT)
PRINTER LCD TV MOBILE PHONE
I
— :POWER LINE L.I.S.N. ESOohm TERMINATOR
——:SIGNAL LINE
: AC Adapter AC POWER
AP SERVER —
B - Ferrite Core SOURCE
Outside test room

2.3.

RSS-Gen §7.2.2/Table 2]

Powerline Conducted Emission Limit [815.207, Class B,

Maximum RF Line Voltage

Frequency
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the EUT

shall be deemed to meet both limits and measurement with the average

detector is unnecessary.
2.: The lower limit applies at the band edges.

AUDIX Technolog

y Corporation

Report No. EM-F1010112



2.4.

2.5.

2.6.
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Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Mobil phone sent image to AP server then through EUT (Media Link HD),
the image was displayed in LCD TV via HDMI port of EUT during all testing.

Test Procedure

The EUT was placed on the table which was above the ground by 80cm and it’s
adapter power cord connected to the AC mains through an Artificial Mains Network
(A.M.N.). This provided a 50 ohm coupling impedance for the measuring equipment.
(Please refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions simulators of the interface cables
should be manipulated according to ANSI C63.4-2003, RSS-Gen and RSS-210
regulation during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are attached in
next pages.

EUT : Media Link HD M/N : DG H200
Test Date : Feb. 10, 2012 Temperature : 20°C  Humidity : 659

Reference Test Data : Neutral # 2; Line # 1

AUDIX Technology Corporation Report No. EM-F1010112



AUDIX J

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 12 of 130

AUDIE Technology Corp. EMC Department
Ma53-11, Dingfa, Linkow Dist. | Mew Taiped
City 244, Taiwan BO.C.

Tel+886-2-26092133  Fax+E86-2-26099303
Email: emei@audidech.com

Data:I:‘Z | (4BUV)
evel u
80

File: DATEST-DATAREPORT 2012 1IMA 201X XX WC 1M 120121 1-C-D.El'u'l[!'

)
ate: 2012-02-10

\ FCC PART-15C
CLASS B {AV)
it NGy
ao|] " ’] |” < ’Hn
11 112
1]
0.15 0.5 2 L] 10 20 30
Frequency (MHz)
Site M. 4 shielded Room Data : 2
Condition E3HZ-Z5 Fhase NEUTRAL
Limit FCC PART-15C
Env. / Ins. Z0+*c/65% ESCE30 (337) Engineer: Een-Yang
EUT Dz HZ00
Power Rating 120vac / &0Hz
Test Mode Operating (Link)
EAC KO Cakhle Emi=zsion
Fredq. Factor Loss FReading Lewvel Limits Margin Remark
(MH=z) (dEB) (dE) [dBpWv) (dBpv) (dBpwv) (dE)
1 0.234 0.24 0.27 47,24 45.45 62,30 13.85 QF
Z 0D.234 0.24 0.27 26.41 Z6.92 52.30 25.38 AVERACE
3 0.507 0.27 0.34 17.14 17.75 46.00 Z8.Z5 AVERAGE
4 0.507% 0.27 0.34 4z.31 4z, 32 536,00 13.08 oF
5 0D.735 0.2% 0.37 12. 60 Z0.26 45.00 25.74 AVERACE
=] 0.735 0.29 0.37 43.04 43.70 56.00 12.30 QF
7 1.054 0.31 0.40 1é, 62 17.33 4&,00 z8.a&7 AVERACE
5] 1.054 0.31 0.40 38.72 39.43 56.00 16.57 QF
2 1.229 0.33 0.40 38.77 39.350 S36.00 16.30 QF
10 1.2z29%9 0.33 0.40 15,93 16.66 4e,00 29,34 AVERACE
11 1.9228 0.3%9 0.40 37.68 38.47 56.00 17.53 QF
1=z 1.%28 0.3% 0.40 17.03 17.82 46,00 z8.18 AVERAGE

.Emission Level= AMN Factor + Cable Loss + Reading.

Z2.If the awverage limit is met when using a quasi-peak detector
,the BUT shall ke deemed to meet bhoth limits and measurement
with awverage detector is unnecessary.

AUDIX Technology Corporation Report No. EM-F1010112



AUDIX J

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 13 of 130

AUDIE Technology Corp. EMC Department
Ma53-11, Dingfa, Linkow Dist. | Mew Taiped
City 244, Taiwan BO.C.

Tel+886-2-26092133  Fax+E86-2-26099303
Email: emei@audidech.com

Data: 1 File: D:TEST-DATAREPORT 201 2'C1MA201 XXX 1M1201211-C-D.EMI
a0 Lewvel (dBuv) D

)
ate: 2012-02-10

\ FCC PART-15C
|
i CLASS B {AV)
l{l N |
0 !
ki
il
| p
1]
0.15 0.5 1 2 L] 10 20 30
Frequency (MHz)
dite No. 4 ghielded Room Data 1
Condition E3HZ-Z5 Eha=ze LINE
Limit FCC PART-15C
Env. / Ins. Z0+*c/65% ESCE30 (337) Engineer: Een-Yang
EUT Dz HZ00
Power Rating 120vac / &0Hz
Test Mode Operating (Link)
AN Cable Emission
Fredq. Factor Loss FReading Lewvel Limits Margin Remark
(MH=z) (dEB) (dE) [dBpWv) (dBpv) (dBpwv) (dE)
1 0.232 0.24 0.27 47,29 47.80 2,39 14.5°% QF
Z 0D.23Z2 0.24 0.27 29.4%2 Z29.93 52.39% 2Z2.4¢5 AVERACE
3 0.381 0.28 0.32 Z4.Z0 Z24.77 4g8.25 z23.48 AVERAGE
4 0.381 0.286 0.32 40. 74 41.351 28.25 16.74 QF
5 0D.71Z2 0.2% 0.37 27.18 Z7.84 45.00 18.1% AVERACE
=] 0.71z 0.29 0.37 4z.88 43.54 56.00 1Z2.4¢6 QF
7 1.01& 0.30 0.40 15,52 1622 4&,00 z8.78 AVERACE
5] 1.016 0.30 0.40 37.E5 37.95 56.00 18.05 QF
2 1.381 0.35 0.40 38.37 39.3L S36.00 16. 68 QF
10 1.381 0.35 0.40 12,19 15.54 4e,00 ZE.06 AVERACE
11 1.259 0.40 0.40 21.84 ZZ2.64 46.00 23.3¢6 AVERAGE
1=z 1.23% 0.40 0.40 38.27 39.07 26.00 16,593 QF
Remarks: l.Emission Level= AMN Factor + Cable Loss + Reading.
Z2.If the awverage limit is met when using a quasi-peak detector

,the BUT shall ke deemed to meet bhoth limits and measurement

with awverage detector is unnecessary.

AUDIX Technology Corporat
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment
The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

FCC ID: NM8DGH200

1C:4115B-DGH200
Page 14 of 130

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. [Spectrum Analyzer Agilent E4446A |US44300366|Aug. 04, 11’ | Aug. 03, 12°
2. |Test Receiver R&S ESCS30 100338 | Jul. 12,11’ | Jul. 11,12’
3. |[Amplifier HP 8447D [2944A06305| Feb. 10, 11’ | Feb. 09, 12°
4. |Log Periodic UHALP , ;

Antenna Schwarzbeck 9108-A 0810 Mar. 08, 11’ | Mar. 07, 12
5. |Biconical Antenna CHASE |VBAG6106A 1264 Mar. 08, 11’ | Mar. 07, 12°
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. [Spectrum Analyzer Agilent E4446A |US44300366|Aug. 04, 11’ |Aug. 03, 12°
2. |Test Receiver R&S ESCS30 100338 | Jul.12,11’ | Jul. 11,12’
3. |Amplifier HP 8449B [3008A00529| Dec. 09, 11’ | Dec. 08, 12’

2.4GHz Notch EWT-14-0 , ,

4, Filter EWT 070-R1 G2 Dec. 05, 11’ [ Dec. 04, 12

5 3.5G High Pass HP 84300-800 005 Jan. 04, 12’ | Jan. 03, 13’
" |Filter 38

6. |Horn Antenna EMCO 3115 9112-3775 |May 09, 11° | May 08, 12

7. |Horn Antenna EMCO 3116 2653 Oct. 07, 11’ | Oct. 06, 12°

3.2. Test Setup

3.2.1. Block Diagram of connection between EUT and simulators

AC SOURCE <+

MEDIA LINK HD (EUT)

\%

Power Socket

AC Adapter

AUDIX Technology Corporation

Report No. EM-F1010112
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

N
\ 4

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3m

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation Report No. EM-F1010112
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3.3. Radiated Emission Limits (815.209, RSS-210 82.7/Table 2)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35(b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT
3.4.1. Setup the EUT (Media Link HD) via Notebook PC and simulator as shown on
3.2.
3.4.2. To turn on the power of all equipments.
3.4.3. The EUT was set the Notebook PC using test program “hyper terminal”.

3.4.4. The EUT supports 802.11b/g/n-HT20/n-HT40 modes, we performed pre-scan
high, middle, low channels for each mode for spurious emission and listed the
worst channel of each mode in test report.

The worst channel of each mode as following:

Mode Type of Network Channel
1. DTS 802.11b (2.4GHz) CH11
2. DTS 802.11g (2.4GHz) CH®6
3. DTS 802.11a (5.8GHz) CH 149
4. DTS 802.11n-HT20 (2.4GHz) CH®6
5. DTS 802.11n-HT20 (5.8GHz) CH 149
6. DTS 802.11n-HT40 (5.8GHz) CH 151

AUDIX Technology Corporation Report No. EM-F1010112
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on an antenna tower. The antenna moved up and down between
1 to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to ANSI C63.4-2003, RSS-Gen and RSS-210 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10" harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Quasi-Peak
detector.

The frequency range from 30MHz to 40GHz (Up to 10™ harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Quasi-Peak
detector.

Above 1GHz was measured with peak detector. For frequency from 2.68GHz to
40GHz, we checked it in 1 meter distance and with a shorter cable 2 meter instead of
original’s. There is no signal exist.

Pursuant to ANSI C63.4 8.3.1.2, when peak value complies with the average limit, we
didn’t perform measurement in average detector.

AUDIX Technology Corporation Report No. EM-F1010112
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3.6. Test Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT : Media Link HD M/N : DG H200
Test Date : Feb. 14,2012  Temperature : 27°C ~ Humidity : 60%

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.

Reference Test Data
Mode | Type of Network |Channel| Frequency | Test Mode - ;
Horizontal | Vertical
DTS 802.11b
) CH11 #1 #2
1 (2.4GH2) 2462MHz
DTS 802.11g
) CH®6 #1 #2
2 (2.4GH2) 2437MHz
3. DTS802.11a 1y 149 | 5745MH2 #1 #2
(5.8GHz) .
DTS 802.11n-HT20 Transmit
) ' CH®6 #1 #2
4 (2.4GH2) 2437MHz
DTS 802.11n-HT20
) CH 149 #1 #2
5 (5.8GH2) 5745MHz
DTS 802.11n-HT40
) CH 151 #1 #2
6 (5.8GH2) 5755MHz

* Above all final readings were measured with Quasi-Peak detector.

2.4GHz for Frequency above 1GHz:

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.2.

Reference Test Data
Mode | Type of Network |Channel| Frequency | Test Mode | Horizontal Vertical
Peak Peak
DTS 802.11b
. CH 11 #3 - (Note3)
1 (2.4GHz) 2462MHz
DTS 802.119 . (Note3)
. CH®6 #3 --
2 (2.4GH2) 2437MHz | Transmit
DTS 802.11n-HT20 Note3)
. CH®6 #3 ~~(Note
3 (2.4GHz) 2437MHz

Note: 1. Above all final readings were measured with Peak and Average detector.
2. For measurements above 1GHz to 2.68GHz, the peak measured value
complies with the average limit, it is unnecessary to perform an average
measurement. (According to ANSI C63.4-2003 section 8.3.1.2)
3. There is no signal be found at vertical polarization above 1GHz.
4. The emissions (up to 25GHz) not reported are too low to be measured.
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5.8GHz for Frequency above 1GHz:

Reference Test Data
Mode | Type of Network | Channel | Frequency | Test Mode | Horizontal | Vertical
Peak Peak
DTS 802.11a
. CH 149 --(Note3) #4
1 (5.8GHz) 5745MHz
DTS 802.11n-HT20
. CH 149 i --(Note3) #4
2 (5.8GH2) 5745MHz | Transmit
DTS 802.11n-HT40
. CH 151 --(Note3) #4
3 (5.8GH2) 5755MHz

Note: 1. Above all final readings were measured with Peak and Average detector.
2. For measurements above 1GHz to 2.68GHz, the peak measured value
complies with the average limit, it is unnecessary to perform an average
measurement. (According to ANSI C63.4-2003 section 8.3.1.2)
3. There is no signal be found at horizontal polarization above 1GHz.
4. The emissions (up to 40GHz) not reported are too low to be measured.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.4. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Type of Network [Channel| Frequency | Test Mode : :

Horizontal Vertical

1. DTS 802.11b CH®6 2412MHz . #3,#4 #2,#1
Transmit

2. (2.4GHz) CH11 | 2462MHz #5#6 #7,#8

3. DTS 802.11g CH®6 2412MHz ) #1,#2 #3,#4
Transmit

4. (2.4GHz) CH11 | 2462MHz #5#6 #7,#8

5. DTS CH®6 2412MHz #1,#2 #3,#4
802.11n-HT20 Transmit

6. (2.4GHz) CH11 2462MHz #5 #6 #7,#8
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3.6.1. For 30-1000MHz Frequency Range Measurement Results

DTS 802.11b (2 4GHz), Transmit, Frequency: 2462MHz

8ite no. A/C chamber Data no. r 1
Dis. / ant. 3m  VBAGLOGA/UHALPZ108A Ant. pol. HORIZONTAL
Limit FCoo PART-15C
Env. / Ins. E44464 27°C/60% Oviz Fong
EUT D& HZ00
Power Rating AC 120/ 60Hz
Test Mode TXE462 (B0Z.11b)
Ant. (Cable Emission
Freg Factor Loss Reading Level Limits Margin Remark
(MH=) (dE/m) (dBE) (dBpv) (dBEpV/m) (dBpV/m) (dE)
1 93.0530 1a.Z5 z.00o 5.63 Z24.88 43.50 18.62 QF
z 297,720 Ze.e8 3.%8 3.40 34,05 4,00 11.95 QF
3 380.170 17.Z5 4.60 18.68 40.51 45,00 5.4%9 QP
4 445,130 17.5%2 5.40 19.Z5 4z2.24 45.00 3.76 QP
4 497.540 18.71 6.43 10,673 35.8% 4¢.00 i0.18 QP
) 757.500  Z3.61 5.73 9. 22 39.56 45,00 .44 QP
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dE helow the official
limit are not reported.

8ite no. ASC Chamber Data no. : 2
Dis. / A&nt. 3m VBAALlODGA/UHALES108A Ant. pol. VERTICAL
Limit FCC BART-15C
Env. / Ins. E44464 27°C /608 OvViz Fong
EUT DG HZ00
Fower Rating AC 120/ 60H=z
Test Mode TEZ46Z (B80Z.11h)
Ant, (Cahle Emizs=ion
Freg Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpv) (dBpV/m) (dBEpY¥/m) (dE)
1 93.050 1&.Z5 z.00 5.77 Z25.0Z 43.50 1g.43 QF
2 380.170 17.Z5 4.60 13.18 35.03 45.00 in0.97 Qp
3 44¢,130 17.5% 5.40 15.08 38,07 4,00 7.93 QP
4 497,540 18.71 5.43 9.78 34.91 44.00 11.0% QF
5 595.3510 Z0.94 6.27 10.44 37,65 45.00 2.35 QF
& T57.500 Z3.61 .73 zZ.14 3Z.48 4,00 13.52 QP
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z20dE helow the official
limit are not reported.
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DTS 802.11g (2.4GHz), Transmit, Frequency: 2437TMHz

Site no. : ASC Chamber Data no. 1
Dis. / Ant. : 3m VEAALOBA/ UHALES108A Ant. pol. : HORIZONTAL
Limit : FCOC PART-15C
Env. / Ins. : E444¢a 2Z7C/60% Ovic Fong
EUT + D HZ00
Fower Rating : &AC 120/60Hz=
Test Mode i TEE437 (80Z.11qg)
Ant. Cakle Emlissicon
Freq. Factor Loss Reading Level Limits Margin Remark

(MH=) (dE/m) (dBE) (dBpv) (dEpVsm)  (dBpY/ m) (dBE)

1 102.750  17.40 Z2.10 6.71 26.21 43.50 17.2% QP
z 354.%50 15.6% 4.37 12.14 35.zZ0 4¢.00 6.80 QP
3 403.450 17.54 4.%0 17.79 40.=23 4,00 2.7 QP
4 444,130 17.5%9 5.40 17.28 40,27 4¢.00 5.73 QP
3 743,920 ZEZ2.686 .70 9.09 38.45 4,00 7.33 QP
& T57.500 23,61 .73 10.20 40.54 4¢.00 5.46 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

8ite no. : A/C Chamber Data no. : 2
Dis. / &nt. : 3m VBAGLO A/ UHALEPI10GA Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B444éa 27°C/60% Ovie Fong
EUT : Dz HZOO
Fower Rating : AC 12Z0/6&0Hz
Test Mode 1 TEE43T (BOZ.1lg)
int. Cable Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dE/m) {(dE) (dEpv) (dEpV/m) (dBEpV/m) (dE)

1 57,160 1377 1.60 11.71 27.08 40.00 12.92 QP
Z 297,720 Ze.aB 3.8 0.54 31.1°% 45.00 14.81 QP
3 380.170 17.Z5 4,60 14.00 35.85 4¢.00 i0.15 QP
4 446,130 17.5°%9 5.40 16.83 35.82 4¢6.00 6.18 QP
3 335.510 Z0.54 .27 11.71 38,922 45.00 7.08 QP
& T57.500 23,61 G5.73 3.91 34,25 4¢.00 11.75 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.
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HORIZONTATL

Ovic Fong

8ite no. A/C Chamber Data no.
Dis. / A&nt. 3m VEAGLOGA/ THALES108A Ant. pol.
Limit FCoC PART-15C
Env. / Ins. E4446a 27°C/60%
EUT D& HZ00
Power Rating AC 120/ 60Hz
Test Mode TE5745 (B02Z.11a)
Ant. C(Cable Emission
Freg Facztor Loss Reading Level Limits
(MHzZ) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/m)
1 24,020 1&.37 Z2.00 .73 28.0% 43.350
2 297,720 Za.6E 3.598 5.35 27.00 45.00
3 354,930 15.68 4,37 ZZ.48 42 .54 4¢.00
4 I3Te.230 17.18% 4,60 Z0.85 47 . 54 45,00
5 446,130 17.59 5.40 Z0.63 43,62 45.00
[ 437,540 18.71 5.43  10.47 35.60 4¢.00
7 T57.500 Z3.81 5.73 11.Z25 41.5%9 45,00

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss +

Margin Remark
(dB)

15.41 QP
9.00 QP
3.46 CF
3.36 QF
.38 QF

i0.40 QP
4.41 QF

Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

2
VYERTICAL
Ovic Fong
Margin Remark
(dE)
13.45 QP
6.44 QP
4,60 QF
g.40 QF
65.21 QP
11.1% QP

gite no. 2/C Chamber Data no.
Dis. / &nt. 3m VEAGLOGA/ THALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. E44464 27°C/60%
EUT Diz HZ00
Fower Rating AC 1Z0/&0H=z
Test Mode TX5745 (80Z.11a)
Ant. (Cakle Emission
Freg Factor Loss Reading Level Limits
(MH=) (dE/m) (dBE) (dBpv) (dBpV/m) (dBpuv/m)
1 218.180 21.91 3.20 T.44 32.55 4,00
2 Ivye. 230 17.1°9 460 17,77 33,56 45,00
3 446,130 17.5°%9 5.40 18.41 41.40 4,00
4 497,540 18.71 6,43 12.47 37,60 45,00
5 595.510 20.94 A.27 12.58 39.79 4,00
[ T57.500  23.61 6.73 447 34.81 45,00

Femarks=s: 1.

Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.
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8ite no. A/C Chamber Data no. : 1
Dis. / Ant. Jm  VBAGLOGA/UHALEPS10EA Ant. pol. HORIZONTAL
Limit FCC BART-15C
Env. / Ins. E44464 27°C /608 OvViz Fong
EUT DG HZ00
FPower Rating AC 120/ 60H=z
Test Mode TEZ437 (BOZ.11ln HT-Z0)
Ant. C(Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dBpV/m) (dBEpY¥/m) (dE)
1 94,020 16.37 zZ.00 7.58 25,92 43.50 17.58 QF
i 297,720 Z4. 68 3.98 4,54 35.21 45,00 i0.72  aQp
3 37B.230 17.1% 4.60 19.40 41.19 46.00 4.81 QF
4 446,130 17.5% 5.40 17.35 40.34 45.00 2.66 OF
5 497,540 18.71 65.43  11.3Z 36.45 44.00 2.55 qQp
] gzZl.700 21.37 6,20 &5.30 33.87 45.00 1z.13 QP
7 757.500  Z3.61 65.73  10.57 40,91 45.00 5.0% QF
Remarks: Emission Level= antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE helow the official

limit are not reported.

dite no.
Dis.
Limit
Enw.
EUT

Power Rating

Test Mode

/ oAnt.

/ Ins.

Data no. r 2
Ant. pol.

Af7 Chambher

dm VBAALDGA/ UHALPR102A
FCC PART-15C

Ed446s 2770/ 60%

DG HZO00

A7 1Z0/60H=z

TxZ437 (802.11n HT-Z20)

VYERTICAL

Ovie Fong

Ant. Cable Emis=sion

Freg Factor Loss Reading Level Limits Margin Remark

(MHzZ) (dB/m) (dB) (dBpwv) (dBEpv/m) (dBpV/m) (dE)
1 37,760 Z1.58 1.z0 T.41 30,192 40,00 9.81 QP
z2 37B.230 17.1% 4.60 14.43 36.22 46.00 2.78 QF
3 446,130 17.5% 5.40 16.48 39.47 45.00 £.53 QF
4 497,540 18.71 5.43  10.75 35.88 45.00 10.1z2 QF
5 544,100 12.13 6,594 2.07 34.13 46.00 11.87 QF
] 5985.510 Z0.94 6.27 11.053 38.26 45.00 7.74 QR
7 757.500  Z3.61 5.73 3.53 33.87%7 45.00 1Z2.13 QP

Remarks Emission Level= Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE helow the official

limit are not reported.
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DTS 802.11n-HT20 (5.8GHz), Transmit, Frequency: 5745MHz
3ite no. ASC Chamber Data no. 1
Dis. / &nt. : 3m VEAS1OGA/UHALES10BA Ant. pol. HORT ZONTAT
Limit : FCC PART-15C
Env. / In=s. : E4446a 27°C/a0% OvViz Fong
EUT : D& HZO0
Fower Rating AC 120/ 60H=z
Test Mode TE5745 (B80Z.11ln HT-Z0)
Ant. Cable Emission
Freq- Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dBpV/m) (dBEpY¥/m) (dE)
1 94,020 16.37 z.00 9.43 27.79 43.50 15.71 QF
=2 354.%2530 15.a% 4.37 21.78 41.854 45.00 4.1 QF
3 378,230 17.1°% 4,60 21,35 43.14 4¢,00 Z2.86 QP
4 445,130 17.5% 5.40 Z20.87 43.86 46.00 Z.14 QF
4 497.540 18.71 6.43 1Z.853 37.98 45.00 2.0z QF
& 757,500 Z3.61 .73 12,29 4Z .63 4¢,00 3.37 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z0dE bhelow the official
limit are not reported.
3ite no. AfC Chamber Data no. 2
Dis. / &nt. Sm VBAGLO A/ UHALEPI10GA Ant. pol. VERTICAL
Limit 1 FCC PART-15C
Env. / Ins. : E444¢éa 27 C/60% Ovic Fong
EUT : Dz HZO00
Fower Rating AC 120/ 60H=z
Test Mode TE5745 (B80Z.11ln HT-Z0)
Ant. C(Cable Emission
Freq- Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpv) (dEpV/m) (dBEpV/m) (dE)
1 55,220 14.3°% 1.50 15.50 31.38% 40.00 g.61 CF
z 37B.E230 17.1% 4,60 17.05 38.84 44.00 T7.16 QF
3 446,130 17.5% 5.40 18.48 41.47 45.00 4.53 QF
4 497,540 18.71 .43 13.Z0 38.33 45.00 T.67 QF
4 593.570 Z0.945 6.20 1Z.683 3%.80 45.00 6.20 QP
) 757.500  Z3.61 5.73 4.8Z2 35.16 45.00 i0.84 QF
7 994,180 Z4.73 7.80 8.73 41.:28 54.00 1z.72 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are Z0dE bhelow the official

limit are not reported.
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8ite no. A/C Chamber Data no. 1
Dis. / &Ant. : 3m  VBAGLOGA/UHALPS108A Ant. pol. HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E444¢a 2Z7C/60% Ovic Fong
EUT : D& HZO0
Fower Rating AC 120/ 60H=z
Test Mode TX5755 (80Z.11n HT-40)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) (dE/m) (dBE) (dBpv) (dEpVsm)  (dBpY/ m) (dBE)
1 24,020 1&.37 z.00 9.56 27,92 43,50 15.58 QF
2 354.5950 15.69 4,37 Z1.87 41,9232 45.00 4.07 QF
3 378,230 17.18 4,60 2Z20.81 42,60 4¢.00 3.40 GQF
4 403.450 17.54 4,90 19.57 4z.01 45,00 3.99 QF
5 446,130 17.5%9 5.40 Z1.12 44,11 4¢.00 1.8% QF
) 497,540 18.71 .43 12,59 37.82 45,00 2.1 QF
7 T57.500 Z23.61 5.73 1Z2.4g 4z .80 45.00 3.Z0 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 2
Dis. / Ant. 3m VEAS1OGA/UHALES10BA Ant. pol. VERTTCAT
Limit : FCC PART-15C
Env. / Ins. : E444éx 27°C/60% Ovice Fong
EUT : Dz HZOO
FPower Rating AC 1Z0/&0Hz
Test Mode Tx5755 (80Z.11n HT-40)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpV/m) (dB)
1 52.310 15.5Z2 1.50 10.71 27.74 40.00 12.26 QP
=2 378,230 17.18 4,60 17,63 37,42 4¢.00 6.598 QP
3 403.450 17.54 4.9%0 14.47 37,11 45.00 g.8% QF
4 446,130 17.58 5.40 18.15 41.14 4¢.00 4.86 QCF
5 497,540 18.71 .43 12,92 28.05 45.00 7.95 QP
[ 595,510 Z0.%4 5,27 1Z.Z0 37.41 4¢.00 .59 QP
7 T57.500 Z3.81 5.73 5.44 35.78 45,00 10.22 QF
Remarks: 1. Emission Level= &ntenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official

limit are not reported.
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3.6.2. 2.4GHz for Above 1GHz Frequency Range Measurement Results

3
HORIZONTATL

Ovic Fong

Margin Remark

Site no. A/C Chamber Data no.
Di=s. / Ant. 3m 3115(3775) Ant. pol.
Limit FOC PART-15C (1c-AW)
Env. / Ins. E4446a 27°C /60%
EUT Diz HZ00
Fower Ratirg AC 1Z0/60H=z
Test Mode TXZ246Z (B0Z.11hb)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits
(MHz) (dE/m) (dE) (dEpv) (dEpV/m) (dBpV/m)
1 1015.120 Z4.35 4 .21 12.22 4a0.78 54.00
2 E247.360 ZB.04 6,29 1g.872 2l1.23 4,00

(dE})
13.22 Pesak
2.77 Peak

Femarks: 1.

Emission Level=

Aintenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

DTS 802.11g (2.4GHz), Transmit, Frequency: 2437MHz

3
HORIZONTATL

OvVic Fong

Margin Remark

(dE)

gite no. 2/C Chamber Data no.
Dis. / Ant. 3m 3115(3775) Ant. pol.
Limit FOC PART-15C (1c-AW)
Env. / Ins. E4446s 277C /60%
EUT D& HZ00
Fower Rating AC 120/ 60H=z
Test Mode TEZ2437 (B80Z.11g)
Ant. (Cakle Emission
Freq. Factor Loss Reading Level Limits
(MHz) (dE/m) {(dE) (dEpv) (dEpV/m) (dBpV/m)
1 E234Z2.32Z0 ZB.04 .28 1,04 a0, 37 4,00

Femarks=s: 1.

Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dE helow the official

limit are not reported.
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DTS 802.11n-HT20 (2.4GHz), Transmit, Frequency: 2437TMHz

Site no.
Dis. / Ant.
Limit
Envw.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MH=z )

1 1040.3Z0
Z  1241.3Z0
3 2355.78&0

Femarks: 1.

A/C Chamber

3m 3115(3775)

FOC PART-15C (1G-AW)
E4446a 277C /60%

D& HZ00

A 120/ 6&0H=z

TXE2437 (80Z.11ln HT-Z0)

Data no. 3
Ant. pol. HORIZOMNTAL

Ovic Fong

Ant. Cable Emission

Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBpwv) (dBEpv/m) (dBpV/m) (dE)

Z4.40 4,26 T.52 3&.18 54,00 17.82 FPeak
Z4.98 4,66 7.16 36.80 54.00 17.20 Peak
Z28.08 6.29 11.37 45.73 54.00 8.27 Peak

Emission Level= Antenna Factor + Cabhle Loss + Reading.

2. The emission levels that are Z0dE helow the official
limit are not reported.
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3.6.3. 5.8GHz for Above 1GHz Frequency Range Measurement Results

DTS 802.11a (5.8GHz), Transmit, Frequency: 5745MHz

dite no.
Dis. / ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MH=z )

1 1015.120
Z 1040.3Z0
3 1241.3Z0

Femarks: 1.

A/C Chamber
3m
F2C PART-15C

3115(3775)

[1z-AV)

Edd4ea 277/ 60%

Data no. H
Ant. pol. HORT Z20NTAL

Ovie Fong

Dz HZ00

AC 120/ 60Hz

TX5745 (80Z.11a)

Ant. Cable Emission

Factor Loss Reading Level Limits Margin Remark

(dE/m) (dBE) (dBpv) (dBEpV/m) (dBpV/m) (dE)

Z24.35 4,21 12.7Z 41.:28 54.00 1z.7Z Peak

Z4.40 4,26 13.37 42 .0z 54.00 11.98 Peak

Z4.98 4.66 11.%6 41.359 54.00 12.41 Peak
Emission Level= Antenna Factor + Cabhle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

DTS 802.11n-HT20 (5.8GHz), Transmit, Frequency: 5745MHz

gite no.
Di=s. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Fredqg.
(MHz)

A/ Chamber
2m
FOC PART-15C

23115¢3773)

(1E-277)

Ed444ga 27°C /60%

Dz HZOO0
A 120/ 6&0H=z
TES5745

(802.11ln HT-20)

Reading
(dEpW)

Emissi
Lewvel
(dBpv/

Lata no. H
Ant, pol. HORIZOMNTAL

Ovic Fong

1 10Z0.1a&0
Z  1241.5320
3 151%2.1Z0

Ant. Cahle
Factor Loss
(dE/m) (dE)
24.35 4 22
24,98 4,66
25.83 5.58

on
Limits Margin Remark
m) (dEpV/m) (dE)
54.00 14.58 Peak
54.00 13.3% Peak
54.00 12.81 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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DTS 802.11n-HT40 (5.8GHz), Transmit, Frequency: 5745MHz

gite no.
Dis. / Ant.
Limit
En-.
EUT
FPower Rating

Test Mode

/ Ins.

Freq.
(MH=z )

1 1040.3E20
2  1132.7Z0
3 1241, 5320

Femarks=s: 1.

A/C Chamber Data no. : 4

3m  3115(3775) Ant. pol. : HORIZONTAL
FCC PART-15C (la-AV)

E44464 27°C/60% Ovie Fong
D& HZ00

AC 120/ 60Hz

TX5755 (B0Z.11n HT-40)

Ant. Cable Emission

Factor Loss Reading Level Limits Margin Remark
(dE/m) (dBE) (dBpv) (dEpVsm)  (dBpY/ m) (dBE)

z24.40 4.26 11.Z25 32.%0 54.00 14.10 Pesak
24 .59 4,45 11.10 40.24 54.00 13.76 Peak
24 .92 4.66 11.07 40.70 54.00 13.30 Pesak

Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dE helow the official
limit are not reported.
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3.6.4. Restricted Bands Measurement Results

Date of Test : Feb. 14, 2012 Temperature : 27°C

EUT : Media Link HD Humidity : 60%

Test Mode : DTS 802.11b (2.4GHz), Transmit, Channel: 01, Frequency: 2412MHz

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D I X No.53-11, Tinfa Tsue, Lin-kou Hsiang, Taipei
Covnty, TawenROC,  PostCode 24403

Tel+386-2-26092133 Fax-+886-2-26099303
Email:ttemc@tteme. comtw

Dat

a: 3 File: CxDocuments and Settings'RFSELTEH BOXC 11201211 (B E & -HTCy20120210'NC
10 Level (dBuVin}

-15C (16-PK)

6B

| W
55 2

o 2310 2334, 2358, 2382, 2406. 2430
Frequency {MHz)
site no. : A&/C Chamber Data no. : 3
Dis. / ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. : E4446a 27°C/60% Ovic Fong
EUT : Dg HZOO
FPower Rating : AC 120/60Hz
Test Mode : T¥Z412 (80Z.11h)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/m) (dB)
1 Z3Bé.680 Z8.10 6.33 23.68 58.11 74.00 15.89 Peak
2 2390.040 z2Z8.10 ©.34 20.42 54.87 74.00 19.13 Peak
3 2413.440 28,11 ©.36 74.06 108.54 74.00 -24.54 Feak -

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

(0] AUDIE TECHHOLOGY Corp. EMC Lahoratory
A U D IX No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

Data: 4 File: C:Documents and Settings'RF st EH BOX:C1M1201211(FE&-HTCY20120210NC
110 Level (dBuVin)

55 [’\r\ CC PART] |
7 V6B
o 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
gite no. : a/C Chamber Data no. @ 4
Dis. / Ant. @ Jm  3115(3775) aAnt. pol. : HORIZONTAL
Limit 1 FOC PART-15¢ (1G-AV)
Env. / Tns. : E4446a 27°C/a0% Ovie Fong
EUT : D& Hz200
Fower Rating : AC 120/4A0Hz
Test Mode : TX2412 (802.11h)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark

(MHZ) (dB/m)  (dB) (dBpv) (dBEpv/m) (dBpv/m) (dB)

1 Z3B7.280 13.98 48.41 54.00 Average
2 Z390.040 11.0z 45. 44 54.00 Average
3 Z2413.480 54.00 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The esmission levels that are ZOdE helow the officisl
limit are not reported.
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Date of Test : Feb. 14, 2012 Temperature : 27°C

EUT : Media Link HD Humidity : 60%

Test Mode : DTS 802.11b (2.4GHz), Transmit, Channel: 01, Frequency: 2412MHz

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D I X No.53-11, Tinfa Tsue, Lin-kou Hsiang, Taipei
Covnty, TawenROC,  PostCode 24403

Tel+386-2-26092133 Fax-+886-2-26099303
Email:ttemc@tteme. comtw

Data: 2 File: CxDocuments and Settings'RFSELTEH BOXC 11201211 (B E & -HTCy20120210'NC
07 Level (dBuVin}

CC PART-15C (1G-PK)

54
[
2310 2334, 3 23 2406. 2430
Frequency {MHz)
site no. &/C Chamber Data no. : 2
Dis. / ant. 3m  3115(3775) Ant. pol. : VERTICAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT Dg HZOO
FPower Rating : AC 120/60Hz
Test Mode : T¥Z412 (80Z.11h)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBp¥/m) (dBp¥W/m) (dB)
1 z388.680 zZ8.10 6.34 23.z8 57.72 74.00 16.28 Peak
2 2390.040 z2Z8.10 ©.34 20.5% 54.98 74.00 19.02 Peak
3 2413.440 28,11 ©.36 TZ2.432 106,91 74.00 -22.91 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

o AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROC.  PostCods 2443

Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

Dat;

a: 1 File: C:Documents and Settings'RF st EH BOX:C1M1201211(FE&-HTCY20120210NC
107 Level (dBuVin)

RT-15C (16-#)
54 | pad
W
o 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
gite no. : a/C Chamber Data ne. 1
Dis. / Ant. m 3115(3775) Ant. pol. : VERTICAL
Limit FCOC PART-15C (1G-AV)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& Hz2OO
Fower Rating : AC 120/4A0Hz
Test Mode : TX2412 (802.11h)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark

(MHZ) (dB/m)  (dB) (dBpv) (dBEpv/m) (dBpv/m) (dB)

1 Z3B7.040 2zZ8.10 6.33 13.2% 47 .72 54.00 6.28 Average
2 Z390.040 zZ8.10 6.34 5.48 43,592 54.00 10.08 Average
3 zZ410.080 zZ8.11 6.36 &B.58 103.05 54.00 -49.05 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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Date of Test : Feb. 14, 2012 Temperature : 27°C

EUT : Media Link HD Humidity : 60%

Test Mode : DTS 802.11b (2.4GHz), Transmit, Channel: 11, Frequency: 2462MHz

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D I X No.53-11, Tinfa Tsue, Lin-kou Hsiang, Taipei
Covnty, TawenROC,  PostCode 24403

Tel+386-2-26092133 Fax-+886-2-26099303
Email:ttemc@tteme. comtw

Data: 5 File: CxDocuments and Settings'RFSELTEH BOXC 11201211 (B E & -HTCy20120210'NC
Level (dBuVin}
110
FCC PART-15C (1G-PK)
! iy 6B
23
55
o 2450 2468, 2. 249 2514, 2530
Frequency {MHz)
site no. &/C Chamber Data no. : &
Dis. / ant. 3m  3115(3775) Ant. pol. : HORIZONTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT D& Hz00
FPower Rating : AC 120/60Hz
Test Mode : TXZ46Z (802.11h)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBp¥/m) (dBp¥W/m) (dB)
1 zZ4e6z.9e0 Z8.17 .42 73.73 ing.3z 74.00 -34.3Z Feak
2 2483.520 zZg.18 6.45 Z21.53 56.18 74.00 17.82 Peak
3 24B4.5e0 Z8.18 6.45 23.22 57.86 74.00 1l6.14 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

o AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROC.  PostCods 2443

Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

Dat;

a: 6 File: C:Documents and Settings'RF st EH BOX:C1M1201211(FE&-HTCY20120210NC
110 Level (dBuVin)

T

55 A FCC PART-15C (16-AV)
» ]
03550 2166, 2182, 2193, 2514, 2530
Frequency (MHz)
gite no. : a/C Chamber Data no. @ &
Dis. / Ant. m 3115(3775) aAnt. pol. : HORIZONTAL
Limit FCOC PART-15C (1G-AV)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& Hz2OO
Fower Rating : AC 120/4A0Hz
Test Mode : TX2442Z (802.11h)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark

(MHZ) (dB/m)  (dB) (dBpv) (dBEpv/m) (dBpv/m) (dB)

1 Z4@43.520 z8.17 6.4Z  70.70 1n5.z9 54.00 -51.29 Average
2 Z4B3.520 zZ8.18 6.45 15.42 50.05 54.00 3.95 Average
3 Z4B3.400 Z8.18 6.45 15.06 49,69 54.00 4.31 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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Date of Test : Feb. 14, 2012 Temperature : 27°C

EUT : Media Link HD Humidity : 60%

Test Mode : DTS 802.11b (2.4GHz), Transmit, Channel: 11, Frequency: 2462MHz

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D I X No.53-11, Tinfa Tsue, Lin-kou Hsiang, Taipei
Covnty, TawenROC,  PostCode 24403

Tel+386-2-26092133 Fax-+886-2-26099303
Email:ttemc@tteme. comtw

Data: 7 File: CxDocuments and Settings'RFSELTEH BOXC 11201211 (B E & -HTCy20120210'NC
Level (dBuVin}
110
FCC PART-15C (1G-PK)
i b -8B
55 2
o 2450 2468, 2. 249 2514, 2530
Frequency {MHz)
site no. &/C Chamber Data no. : 7
Dis. / ant. 3m  3115(3775) Ant. pol. : VERTICAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT D& Hz00
FPower Rating : AC 120/60Hz
Test Mode : TXZ46Z (802.11h)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBp¥/m) (dBp¥W/m) (dB)
1 zZ4e6z.9e0 Z8.17 .42 70.54 105.13 74.00 -31.13 Feak
2 2483.520 zZg.18 6.45 19.82 54,25 74.00 19.75 Peak
3 2483.7e0 Z8.18 .45 20.08 54.71 74.00 19.29 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

o AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROC.  PostCods 2443

Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

Dat;

a: 8 File: C:Documents and Settings'RF st EH BOX:C1M1201211(FE&-HTCY20120210NC
110 Level (dBuVin)

55 o FCC PART-15C (16-AV)
T G ]
T
03550 2166, 2182, 2193, 2514, 2530
Frequency (MHz)
gite no. : a/C Chamber Data no. @ 8
Dis. / Ant. m 3115(3775) Ant. pol. : VERTICAL
Limit FCOC PART-15C (1G-AV)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& Hz2OO
Fower Rating : AC 120/4A0Hz
Test Mode : TX2442Z (802.11h)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark

(MHZ) (dB/m)  (dB) (dBpv) (dBEpv/m) (dBpv/m) (dB)

1 Z4@43.520 z8.17 6.42  A6.91 101.50 54.00 =-47.50 Average
2 Z4B3.520 zZ8.18 6.45 11.88 46.51 54.00 7.49  Average
3 Z4B3.400 Z8.18 6.45 11.44 46.28 54.00 7.72  Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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Date of Test : Feb. 14, 2012 Temperature : 27°C

EUT : Media Link HD Humidity : 60%

Test Mode : DTS 802.11g (2.4GHz), Transmit, Channel: 01, Frequency: 2412MHz

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Tel+886-2-26092133  Fax-+8RA-2-26000303%

Emsiltt comiw
Data: 1 File: C:Documents and Settings' RF @ H BOX'C1M1201211(FE&-HTCy20120210:2.4
Level (dBuVin)
110
FCC RART-15C (1G-|
6dB
55
2310 2334, 2358, 2382, 2406. 2430
Frequency (MHz)
dite no. &/ Chamber Data no. : 1
Dis. / ant. 3m  3115(3775) Ant. pol. : HORIZONTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. E4426a 27°C/60%

Ovie Fong

EUT D& HzOO
Power Rating AC 120/ 60Hz
Test Mode : T¥Z412 (B02.11g)

Ant.  Cable Emiszsion
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/m) (dB)

1 z388.%20 z8.10 6.34 35.04 3. 48 74.00 4.5Z Peak

2 2390.040 z2Z8.10 ©.34 35.12 82,57 74.00 4.43 Peak

3 2408.640 28.11 6.36 75.16  109.63 74.00 -35.63 Beak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

@ AUDIX TECHNOLOGY Corp. EMC Labotatory
A U D I X 05311, Tinfu Tsun, Lin-kon Hsiang, Taipei
Tel +836-3-26092153 Fux +886-2-06099303

Email:ttemc@tteme. comtw

Data: 2 File: C:Documents and Settings'RFSUEH BOX/C 112012711 (FRFE 8 -HTC)20120210:2.4
o7 Level (dBuV:im)

FCo
54
LA
2310 2334, 2358, 2382, 2406. 2430
Frequency {MHz)
site no. : A&/C Chamber Data no. : 2
Dis. / ant. 3m  3115(3775) Ant. pol. : HORIZONTAL
Timit FCC PART-15C (1G-AW)
Env. / Ins. : E4446a 27°C/60% Ovic Fong
EUT D& Hz00
FPower Rating : AC 120/60Hz
Test Mode : TXZ41Z (802.11g)
Ant. Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBp¥/m) (dBp¥W/m) (dB)
1 2389.9%20 Z8.10 6.34 16.86 51.30 54.00 2.70 Averags
2 Z390.040 zZ8.10 6.34 16.93 51.37 54.00 Z2.63 Average
3 2407.440 28,11 6.36 64.6% 29.11 54.00 -45.11 Average
Remarks: 1. Emission Level= Antenna Factor + Cabhle Loss + Reading.

Z. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test : Feb. 14, 2012 Temperature : 27°C

EUT : Media Link HD Humidity : 60%

Test Mode : DTS 802.11g (2.4GHz), Transmit, Channel: 01, Frequency: 2412MHz

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D I X No.53-11, Tinfa Tsue, Lin-kou Hsiang, Taipei
Covnty, TawenROC,  PostCode 24403

Tel+386-2-26092133 Fax-+886-2-26099303
Email:ttemc@tteme. comtw

Data: 3 File: C:Documents and Settings RF L H BOX:C1M1201211(FEH -HTC) 2012021024
Level (dBuVin}
107
ART-15C (16.PK)
“RaB
51
02310 2334, 8. 23 2406. 2430
Frequency {MHz)
site no. &/C Chamber Data no. : 3
Dis. / ant. 3m  3115(3775) Ant. pol. : VERTICAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT D& Hz00
FPower Rating : AC 120/60Hz
Test Mode : TXZ41Z (802.11g)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBp¥/m) (dBp¥W/m) (dB)
1 z388.%20 z8.10 ©.34 Z21.76 56,20 74.00 17.80 Peak
2 2390.040 z2Z8.10 ©.34 ZZ.66 57.10 74.00 16.90 Peak
3 2408.e40 28,11 ©.36 65.52 i00.00 74.00 -Z6.00 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

o AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROC.  PostCods 2443

Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

Dat;

a: 4 File: C:Documents and Settings' RF @ H BOX'C1M1201211(FE&-HTCy20120210:2.4
107 Level (dBuVin)

54

FCC PART-15C (1G-AV)

S4B
o 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
gite no. : a/C Chamber Data no. @ 4
Dis. / Ant. m 3115(3775) Ant. pol. : VERTICAL
Limit FCOC PART-15C (1G-AV)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& Hz2OO
Fower Rating : AC 120/4A0Hz
Test Mode : T¥Z412 (B02.11g)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark

(MHZ) (dB/m)  (dB) (dBpv) (dBEpv/m) (dBpv/m) (dB)

1 Z23B9.%920 zZ8.10 6.34 6.93 41,34 54.00 12.64 Average
2 Z390.040 zZ8.10 6.34 F.01 41.45 54.00 12.55 Average
3 Z414.080 zZ8.11 6.36 55.80 50.28 54.00 -3A.28B Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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Date of Test : Feb. 14, 2012 Temperature : 27°C

EUT : Media Link HD Humidity : 60%

Test Mode : DTS 802.11g (2.4GHz), Transmit, Channel: 11, Frequency: 2462MHz

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D I X No.53-11, Tinfa Tsue, Lin-kou Hsiang, Taipei
Covnty, TawenROC,  PostCode 24403

Tel+386-2-26092133 Fax-+886-2-26099303
Email:ttemc@tteme. comtw

Data: 5 File: C:Documents and Settings RF L H BOX:C1M1201211(FEH -HTC) 2012021024
10 Level (dBuVin}

FCC PART-15C (1G-PK)

e 6B
55
o 2450 2468, 2. 249 2514, 2530
Frequency {MHz)
site no. &/C Chamber Data no. : &
Dis. / ant. 3m  3115(3775) Ant. pol. : HORIZONTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT Dg HZOO
FPower Rating : AC 120/60Hz
Test Mode : TXZ462 (B0Z.1lg)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBp¥/m) (dBp¥W/m) (dB)
1 z455.3e0 z8.17 6.4z 76.08 1i0.e7 74.00 -36.67 Feak
2 2483.520 zZg.18 .45 34.8¢ 69,49 74.00 4.51 Peak
3 2484.720 zZ8.18 6.45 35.57 T0.20 74.00 3.80 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

(0] AUDIE TECHHOLOGY Corp. EMC Lahoratory
A U D IX No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

Dat;

a: 6 File: C:Documents and Settings' RF @ H BOX'C1M1201211(FE&-HTCy20120210:2.4
107 Level (dBuVin)

FCC PART-15C {1G-AV)
54 -6dB
03550 2166, 2182, 2193, 2514, 2530
Frequency (MHz)
gite no. : a/C Chamber Data no. @ &
Dis. / Ant. m 3115(3775) aAnt. pol. : HORIZONTAL
Limit FCOC PART-15C (1G-AV)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& Hz2OO
Fower Rating : AC 120/4A0Hz
Test Mode : TXZ44Z (BO2.11g)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark

(MHZ) (dB/m)  (dB) (dBpv) (dBEpv/m) (dBpv/m) (dB)

1 Zz4gs7.120 z8.17 6.4Z  A4.48 89.07 54.00 =-45.07 Average
2 Z4B3.520 zZ8.18 6.45 18.03 S52.66 54.00 1.34 Average
3 Z4B3.400 Z8.18 6.45 17.93 52.57 54.00 1.43 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 37 of 130

Date of Test : Feb. 14, 2012 Temperature : 27°C

EUT : Media Link HD Humidity : 60%

Test Mode : DTS 802.11g (2.4GHz), Transmit, Channel: 11, Frequency: 2462MHz

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D I X No.53-11, Tinfa Tsue, Lin-kou Hsiang, Taipei
Covnty, TawenROC,  PostCode 24403

Tel+386-2-26092133 Fax-+886-2-26099303
Email:ttemc@tteme. comtw

Data: 7 File: C:Documents and Settings RF L H BOX:C1M1201211(FEH -HTC) 2012021024
07 Level (dBuVin}

FCC PART-15C (1G-PK)

Py -6dB

5 M

o 2450 2468, 2. 249 2514, 2530
Frequency {MHz)
site no. &/C Chamber Data no. : 7
Dis. / ant. 3m  3115(3775) Ant. pol. : VERTICAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT Dg HZOO
FPower Rating : AC 120/60Hz
Test Mode : TXZ462 (B0Z.1lg)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/m) (dB)
1 z455.520 z8.17 .42 6B.14 i0z.73 74.00 -2ZB.73 Feak
2 2483.520 zZg.18 6.45 26.92 6l.55 74.00 12.45 Peak
3 2484.720 zZ8.18 6.45 Z26.74 61,37 74.00 12.63 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

o AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROC.  PostCods 2443

Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

Dat;

a: 8 File: C:Documents and Settings' RF @ H BOX'C1M1201211(FE&-HTCy20120210:2.4
107 Level (dBuVin)

FCC PART-15C (1G-AV)

54 -6dB
03550 2166, 2182, 2193, 2514, 2530
Frequency (MHz)
gite no. : a/C Chamber Data no. @ 8
Dis. / Ant. m 3115(3775) Ant. pol. : VERTICAL
Limit FCOC PART-15C (1G-AV)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& Hz2OO
Fower Rating : AC 120/4A0Hz
Test Mode : TXZ44Z (BO2.11g)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark

(MHZ) (dB/m)  (dB) (dBpv) (dBEpv/m) (dBpv/m) (dB)

1 ZzZ455.740 zZ8.17 6.42Z  58.11 82.70 54.00 =-38.70 Average
2 Z4B3.520 zZ8.18 6.45 B.AS 43 .28 54.00 10.72 Average
3 Z4B3.920 zZ8.18 6.45 2.05 43.68 54.00 10.32 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200

Date of Test : Feb. 14, 2012 Temperature

EUT : Media Link HD Humidity

Test Mode :
2412MHz

Page 38 of 130

27C

609

DTS 802.11n-HT20 (2.4GHz), Transmit, Channel: 01, Frequency:

AUDIX TECHNOLOGY Cotp. EMC Laboratosy
Mou53-11, Tin-fu Teun, Litckow Hsiang, Taiped
County, Taiwan RO.C. Post Code:24443
Tel+886-2-26092133 Fax+886-2-26009303
Email:tteme@iteme.combw

AUDIX

Data: 1
1 LEvel (dBUVin)

File: C:Documents and Settings'RF ST H BOX:/C1M1201211(FREER-HTC)201202102.4

FCC PART-15C {1G-PK}
6ulB|
55
030 2331, 2358, 2382. 2406. 2430
Frequency (MHz)
gite no. AFC Chamher Data no. @ 1
Dis. / ant. : 3m  3115(3775) Ant. pol. : HORTZONTAL
Limit FCC PART-15C (1G-PK)
Env. / Ins. Ed4446a 27T/ 60% Ovic Fong
EUT 1 DG HZ0O

AC 120/6&0Hz
TZ2412 (802.11ln HT-20)

Power Rating
Test Mode

Ant. Cable Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dBE) {dBpv) (dBpv/m) (dBpv/m) (dB)
1 2389.920 26.10 6.34 34.28 68.72 74.00 5.28 Peak
2 2390.040 28.10  6.34 34.50 63.94 74.00 5.06 Peak
3 2409.480 28.11 6.36 74.68 105.15 74.00 -35.15

Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX

Data: 2 File:
Level (dBuVin}
107

AUDIE TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, TeiwanROC.  Post Code24443
Tel+886-2-26092133 Fax-+386-2-2609930F
Emailtteme@tteme. comtw

sDocuments and Settings'RFSEECH BOX'C1M1201211(FE 8 -HTC)20120210:2.4

FC{ PART-15C (1G-AV)

54

-BuB
[
2310 2334, 3 23 2406. 2430
Frequency {MHz)
dite no. &/ Chamber Data no. : 2
Dis. / ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Timit FCC PART-15C (1G-AW)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT D& HZOO
FPower Rating : AC 120/60Hz
Test Mode T¥2412 (802.11ln HT-20)
Ant.  Cable Emiszsion
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBp¥/m) (dBp¥W/m) (dB)
1 2389.9%20 28.10 6.34 15.53 49.97 54.00 4.03 Average
2 Z390.040 zZ8.10 ©.34 15.54 439,98 54.00 4.0Z Average
3 2406.240 2Z8.11 .36 63.80 28.28 54.00 -44.2Z8 Average

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F1010112



Date of Test :

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 39 of 130

Feb. 14, 2012 Temperature

EUT

27C

Media Link HD Humidity 60%

Test Mode : DTS

802.11n-HT20 (2.4GHz), Transmit, Channel: 01, Frequency:
2412MHz

AUDIX

AUDIZ TECHNOLOGY Corp, EMC Laboratory
Mo 3511, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO C Post Code 24443
Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

Data: 3 File: C:Documents and Settings' RF @ H BOX'C1M1201211(FE&-HTCy20120210:2.4
Level (dBuVin)
107
FCCPART-15C (1G.PK)
+ -B4IB
2
54
o 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
gite no. &/ Chamber Data no. 3
Dis. / Ant. m 3115(3775) Ant. pel. : VERTICAL
Timit FCC PART-15¢ (1G-PE)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& HZ00
Fower Rating AcC 120/ 60Hz
Test Mode TXZ41Z (80Z.lln HT-Z20)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark
(MHzZ) (dE/m) (dBE) (dBpv) (dBEpV/m) (dBpWim) (dB)
1 2389.920 28.10 6.34 23.86 58.30 74.00 15.70 Peak
2 2390.040 28.10 6.34 24.12 58.56 74.00 15.44 Peak
3 Z2407.440 28.11 6.36 AG.94 1n01.41 74.00 -27.41 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2.

AUDIX

The emission levels that are Z0dE below the official
limit are not reported.

AUDIZ TECHNOLOGY Corp. EMC Laboratory
Io.53-11, Tinefa Tsuey, Linou Hsiang, Teipei
Covnty, Tawan ROC,  Post Code2ddd3
Tel+886.2-26092133 Fan-+886-2-26099303
Emailtteme@tteme. comtw

Data: 4 File: C:Documents and Settings RF L H BOX:C1M1201211(FEH -HTC) 2012021024
Level (dBuVin}
107
3
FCC PART-15( (165 AV)
51 R
Tz
o 2310 2334, 2358, 2382, 2406. 2430
Frequency {MHz)
site no. &/C Chamber Data no. 4
Dis. / ant. 3m  3115(3775) Ant. pol. : VERTICAL
Timit FCC PART-15C (1G-AW)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT D& Hz00
FPower Rating : AC 120/60Hz
Test Mode TXZ21Z (80Z.11n HT-20)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBp¥/m) (dBp¥W/m) (dB)
1 z388.%20 z8.10 .34 8.72 43.15 54.00 10.85 Aaverage
2 2390.040 z2Z8.10 6.34 8.84 43.28 54.00 10.72 Average
3 2417.e40 28,11 .37 57.19 21.68 54.00 -27.68 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

AUDIX Technology Corporation Report No. EM-F1010112



Date of Test :

Test Mode :

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 40 of 130

Feb. 14, 2012 Temperature : 27C

Media Link HD Humidity : 60%

DTS 802.11n-HT20 (2.4GHz), Transmit, Channel: 11, Frequency:
2462MHz

@ AUDIZ TECHNOLOGY Corp, EMC Laboratory
A U D IX Mo 3511, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO C Post Code 24443
Tel+386-2-26092133 Fax-+836-2-26099303

Email ttemc@tteme. com tw

Data: 5 File: C:Documents and Settings' RF @ H BOX'C1M1201211(FE&-HTCy20120210:2.4
Level (dBuVin)
110
FCC PART-15C (16-PK)
-6dB
55
2450 2466, 2482, 2498. 2514, 2530
Frequency (MHz)
gite no. &/ Chamber Data no. @ 5
Dis. / Ant. 3m 3L1L5(3775) &nt. pol. : HORIZONTAL
Timit : FCC PART-15¢ (1G-PE)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& HZ00

Fower Rating AcC 120/ 60Hz

Test Mode : TXZ46Z (80Z.11n HT-Z0)
Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark

(MHzZ) (dE/m) (dBE) (dBpv) (dBEpV/m) (dBpWim) (dB)

1 ZzZ458.9&0 zZ8.17 6.4Z  75.:28 109.86 74.00 -35.84 Peak
2 Z4B3.520 zZ8.18 6.45 35.81 70.44 F4.00 3.56 Peak
3 Z483.740 28.18 .45 36.94 71.57 74.00 2.43 pPeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

@ AUDIZ TECHNOLOGY Corp. EMC Laboratory
A U D I X Mou53-11, Tin-fu Teun, Linkou Hsiang, Taipei
County, Taiwan RO.C. Post Code 24443
Tel+386-2-26092133 Fax-+886-2-26099303

Email:ttemc@tteme. comtw

Data: 6 File: C:Documents and Settings RF L H BOX:C1M1201211(FEH -HTC) 2012021024
Level (dBuVin}
107
1

FCC PART-15C (1G-AV)
54 -6dB
2450 2468, 2482, 2498, 2514, 2530

Frequency {MHz)
site no. : A&/C Chamber Data no. : &

Dis. / ant. 3m  3115(3775) Ant. pol. : HORIZONTAL
Timit FCC PART-15C (1G-AW)
Env. / Ins. E4446a 27°C/60% Ovic Fong
EUT Dg HZOO
FPower Rating : AC 120/60Hz
Test Mode : TXZ462 (802.11ln HT-20)
Ant. Cabhle Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/m) (dB)
1 z456.720 z8.17 .42 64.23 98.82 54.00 -44.8Z Average
2 2483.520 zZg.18 6.45 15.44 50.07 54.00 3.93 Average
3 2483.e00 Z8.18 6.45 15.37 50.01 54.00 3.99 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation Report No. EM-F1010112



Date of Test :

EUT :

Test Mode :

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 41 of 130

Feb. 14, 2012 Temperature 27°C

Media Link HD Humidity 60%

DTS 802.11n-HT20 (2.4GHz), Transmit, Channel: 11, Frequency:
2462MHz

AUDIZ TECHNOLOGY Corp, EMC Laboratory
Mo 3511, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO C Post Code 24443
Tel+386-2-26092133 Fax-+836-2-26099303
Email ttemc@tteme. com tw

AUDIX

Data: 7
Level (dBuVin)
T

File: C:Documents and Settings' RF @ H BOX'C1M1201211(FE&-HTCy20120210:2.4
107

FCC PART-15C (1G6-PK)
-6dB

5 M

o 2450 2466, 2482, 2498. 2514, 2530
Frequency (MHz)
gite no. &/ Chamber Data no. @ 7
Dis. / Ant. m 3115(3775) Ant. pel. : VERTICAL
Timit : FCC PART-15¢ (1G-PE)
Env. / Ins. E44468 27°C/60% Ovie Fong
EUT D& HZ00

aCc 120/ 60Hz
TXZ46Z (B0Z.lln HT-Z20)

FPower Rating
Test Mode

Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark
(MHz) (dB/w) (dB)  (dBuv) (dBpV/m) (dBp¥/m) (dB)

1 2457.520 z8.17 6.4Z  A7.45 102.03 74.00 -2ZB.03 Peak
2 Z4B3.520 zZ8.18 6.45 Z8.54 63.17 F4.00 10.83 Peak
3 Z483.400 28.18 .45 2B.20 62,83 74.00 11.17 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

AUDE TECHHOLOGY Corp. EMC Laboratory
No53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO C Post Code 24443
Tel+336-2-26092133 Fax-+886-2-26000303
Email-ttemc@tteme. com.tw

AUDIX

Data: 8
Level (dBuVin)
107

File: C:Documents and Settings' RF @ H BOX'C1M1201211(FE&-HTCy20120210:2.4

FCC PART-15C (1G-AV)

54 -6dB
o 2450 2466, 2482, 2498. 2514, 2530
Frequency (MHz)
gite no. &/ Chamber Data no. @ 8
Dis. / Ant. m 3115(3775) Ant. pel. : VERTICAL

Timit FCC PART-15¢C (1G-4W)
Env. / Ins. E4446a 27°C/60%

EUT : D& Hz200

Fower Rating AcC 120/ 60Hz

Test Mode TXZ46Z (B0Z.lln HT-Z20)

Ovic Fong

Ant. Cahle Emission
Freg. Factor Loss PReading Levesl Limits Margin Remark
(MHzZ) (dE/m) (dBE)  (dBpv) (dBpV/m) (dBpW/m) (dB)

1 ZzZ454.560 z28.17 6.4Z 57.85 52.44 54.00 -38.44 Average
2 Z4B3.520 zZ8.18 6.45 2.33 43. 94 54.00 10.04 Average
3 Z2483.400 28.18 6.45 9.29 43.92 54.00 10.08 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 42 of 130

4. 6dB BANDWIDTH MEASUREMENT

4.1.

Test Equipment
The following test equipment was used during the Emission Bandwidth measurement:

Item

Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.

1. |Spectrum Analyzer Agilent | N9030A-544 | US51350140 | Oct. 14, 11° | Oct. 13, 12’

4.2,

4.3.

4.4

4.5.

Block Diagram of Test Setup

NOTEBOOK PC
AC SOURCE < MEDIA LINK HD (euT)
\ |
Power Socket SPECTRUM ANALYZER

Specification Limits [§15.247(a)(2), RSS-210 §A8.2 (a)]
The minimum 6dB bandwidth shall be at least 500kHz.

Operating Condition of EUT

The test program “hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

The measurement guideline was according to 558074

AUDIX Technology Corporation Report No. EM-F1010112



4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Feb. 01, 2012 Temperature : 25C
Test Date : Feb. 02, 2012 Temperature : 24°C

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 43 of 130

Humidity : 51%
Humidity : 52%

Mode | Type of Network | Channel Frequency 6dB Bandwidth
1. CH1 2412MHz 10.05MHz
DTS 802.11b
. CH6 .
2 (2AGH) 2437MHz 10.10MHz
3. CH 11 2462MHz 10.15MHz
4, CH1 2412MHz 16.40MHz
DTS 802.11g
. CH6 16.35MH
5 (24GH) 2437MHz 6.35MHz
6. CH 11 2462MHz 16.40MHz
7. CH149 | 5745MHz 16.35MHz
DTS 802.11a
. CH 157 16.35MH
8 (5.5GH?) 5785MHz 6.35MHz
9. CH165 | 5825MHz 16.30MHz
10. DTS CH1 2412MHz 17.50MHz
11. | 802.11n-HT20 CH6 2437MHz 17.30MHz
12. (2.4GHz) CH 11 2462MHz 17.30MHz
13, DTS CH149 | 5745MHz 16.90MHz
14. | 802.11n-HT20 | CH157 | 5785MHz 17.20MHz
15. (5.8GHz) CH165 | 5825MHz 17.10MHz
16. DTS CH151 | 5755MHz 36.76MHz
802.11n-HT40
17. (5.8GH?) CH159 | 5795MHz 36.60MHz

[Limit: least 500kHz]

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 44 of 130

DTS 802.11b (2.4GHz), Frequency: 2412MHz

Agilent Spectrum Analyzer - Swept SA

( RF S0 DC SEMNSE:INT ALIGH AUTO 10:36:46 PMFeb 01, 2012
Marker 1 A 10.050000000 MHz | Avg Type: Log-Pwr TRACE[1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE | ] bt

IFGain:Low Atten: 20 dB DETIF NN NN N

AMkr1 10.05 MHz
Ref Offset 1 dB
1L%gBIdiv R:f 1;.e00 dBm -0.249 dB

- L Py, @182 el
100 i i

=200 )J‘/ \K\
-30.0 / \
do v

P W quu w
-60.0
-70.0
-80.0
Center 241200 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)
MSG STATUS

DTS 802.11b (2.4GHz), Frequency: 2437MHz

Agilent Spectrum Analyzer - Swept SA

ALIGH AUTO 10:47:11 PMFeb 01, 2012
Avg Type: Log-Pwr TRACE|] 23456

Marker 1 A 10.100000000 MHz |

: — Trig:FreeRun Avg|Hold:> 100100 TPE [ il i

PHO: F oo

Fosinlow * Atten: 20 dB cer|P HN NN N
Ref Offset 1 dB AMEkr1 10.10 MHz

10 dBidiv  Ref 10.00 dBm 0.156 dB

Log

POVAA OO s
-10.0 Y l.l

200 ﬁ V\\
0.0 / \

40.0

A WYV L

LR ] V| I 'k ¥ W
-60.0
-70.0
-80.0
Center 243700 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)
MSG STATUS

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 45 of 130

DTS 802.11b (2.4GHz), Frequency: 2462MHz

Agilent Spectrum Analyzer - Swept SA

( RF S0 DC SEMNSE:INT ALIGH AUTO 11:35:45 PMFeb 01, 2012
Marker 1 A 10.150000000 MHz | Avg Type: Log-Pwr TRACE[1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE | ] bt

IFGain:Low Atten: 20 dB DETIF NN NN N

AMkr1 10.15 MHz
Ref Offset 1 dB
1L%gBIdiv R:f 1;.e00 dBm -0.041 dB

om0 QPN | A 142 amneed
-10.0 Y Y

200 / \
0.0 / \
400 1| bl| f/ \\ o

-60.0

-/00

-60.0

Center 246200 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)

MSG STATUS

DTS 802.11g (2.4GHz), Frequency: 2412MHz

Agilent Spectrum Analyzer - Swept SA

ALIGH AUTO 12:01:28 AM Feb 02, 2012
Avg Type: Log-Pwr TRACE|] 23456

Marker 1 A 16.400000000 MHz |

: — Trig:FreeRun Avg|Hold:> 100100 TPE [ il i

sy ™ Atten:20 B cer|P HN NN N

Ref Offset 1 dB AMEKr1 16.40 MHz

10 de/div - Ref 10.00 dBm 1.691 dB
Log |
1A2

0.00 Mﬂwmﬂm‘ el Wﬂm WJ'L-W ﬁwﬁ ol thmﬂ _—

2

-10.0

200 ,m/ i\
-30.0 AWW HFM"MJ' WW,A‘&-M i

-40.0 nﬁM W WMH

Tt vw

-50.0

-60.0

-/00

-60.0

Center 241200 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)

MSG STATUS
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DTS 802.11g (2.4GHz), Frequency: 2437TMHz

Agilent Spectrum Analyzer - Swept SA

( RF S0 DC SEMNSE:INT ALIGH AUTO 12:07:42 AM Feb 02, 2012
Marker 1 A 16.350000000 MHz | Avg Type: Log-Pwr TRACE[1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE | ] bt

IFGain:Low Atten: 20 dB DETIF NN NN N

AMkr1 16.35 MHz
Ref Offset 1 dB
1L%gBIdiv R:f 1;.e00 dBm -0.481 dB

+GEdEm

|
000 OO nfm

g
[€=:

-50.0

-60.0

-/00

-60.0

Center 243700 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)

MSG STATUS

DTS 802.11g (2.4GHz), Frequency: 2462MHz

Agilent Spectrum Analyzer - Swept SA

ALIGH AUTO 12:19:07 &M Feb 02, 2012
Avg Type: Log-Pwr TRACE|] 23456

Marker 1 A 16.400000000 MHz |

n —— Trig:Free Run Avg|Hold=100/100 TPE (V] by
sy ™ Atten:20 B cer|P HN NN N
AMKr1 16.40 MHz
Ref Offset 1 dB

10 dBidiv  Ref 10.00 dBm 1.290 dB

Log |

om0 BP0 0 s
2 \
00

-50.0

-60.0

-/00

-60.0

Center 246200 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)

msa |1 Alignment Completed STATUS
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DTS 802.11a (5.8GHz), Frequency: 5745MHz

Agilent Spectrum Analyzer - Swept SA

( RF S0 DC SEMNSE:INT ALIGH AUTO 07:20:42 PMFeb 02, 2012
Marker 1 A 16.350000000 MHz | Avg Type: Log-Pwr TRACE[1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE | ] bt

IFGain:Low Atten: 28 dB DETIF P NNNMN

Ref Offset 1 dB AMEkr1 16.35 MHz

10 dBidiv ~ Ref 18.00 dBm 0.115 dB
Log
8.00
P 1A2
=0 il WL‘“’EILW\HHM Mﬂm‘fw‘wmﬂﬂr\mﬂ' -5.80 By

-120 / k
-220
32.0 ”"N‘I

. [
o0 M”u? M MW\JW anw
520 JI\‘il"w"ljlf|r"11'-f\n

]

-62.0

-72.0

Center 5.74500 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)
MSG STATUS

DTS 802.11a (5.8GHz), Frequency: 5785MHz

Agilent Spectrum Analyzer - Swept SA

ALIGMN AUTO 09:11:07 PMFeb 02, 2012

Marker 1 A 16.350000000 MHz | Avg Type: Log-Pwr TRACE[1 23456

PHO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE |1 bkt

IFGain:Low Atten: 28 dB DETIF P NNNMN

Ref Offset 1 dB AMKr1 16.35 MHz

10 dBidiv~ Ref 18.00 dBm 0.508 dB
Log
8.00

1A2
-2.00 i i L IIHN'!!‘LWIIHWM = un"ruﬂuw,l‘w 7 acaii

. / \
20 ﬁm’yﬁ ,LUK'IJ‘LA
MM'WW o T HT]MW

-62.0

-62.0

-720

Center 5.78500 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)

MSG STATUS
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DTS 802.11a (5.8GHz), Frequency: 5825MHz

Agilent Spectrum Analyzer - Swept SA

( RF S0 DC SEMNSE:INT ALIGH AUTO 09:15:52 PMFeb 02, 2012
Marker 1 A 16.300000000 MHz | Avg Type: Log-Pwr TRACE[1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE | ] bt

IFGain:Low Atten: 28 dB DETIF P NNNMN

AMkr1 16.30 MHz
Ref Offset 1 dB
1L%gBIdiv R:f 1§.e00 dBm -0.184 dB

3.00

-200 %\\ruﬂw l”l‘r""ﬁfw"unl J’ll'l.l'\m HNWW1A2 ==
-12.0 T\
220 J/J \\

r .
320 ; AM Wnu...
420 Wﬂwﬂ}. ¥ vy \IM

-62.0

-62.0

-72.0

Center 5.82500 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)
MSG STATUS

DTS 802.11n-HT20 (2.4GHz), Frequency: 2412MHz

Agilent Spectrum Analyzer - Swept SA

ALIGMN AUTO 12:32:13 AM Feh 02, 2012

Marker 1 A 17.500000000 MHz | ) Avg Type: Log-Pwr TRACE[1 23456
PNO: Fast (50 Trig: Free Run Avg|Hold:>100/100 TPE | bt
IFGain:Low Atten: 20 dB DET[P NN MMM
AMkr1 17.50 MHz
Ref Offset 1 dB

19 dBidiv Ref 10.00 dBm -0.239 dB

0.00 nh \$ | 1 4 3 1A2
‘QHJMU"‘J L e LA T oY T Y, s ey ~ZO0TETy

.
-10.0 r

200
0.0 MW i "M il W‘M
-0 W WWMM’*’R

-50.0

“

-60.0

-/00

-60.0

Center 241200 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)

MSG STATUS
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Agilent Spectrum Analyzer - Swept SA

7 RF S0 DO SENSE:INT, ALTGN SUTO 12:37:40 &M Feh 02, 2012
Marker 1 A 17.300000000 MHz | Avg Type: Log-Pwr TRACE|1 2345 6
PNO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE {1V bbb
IFGain:Low Atten: 20 dB DETIF NN NN N
AMkr1 17.30 MHz
Ref Offset 1 dB
10 dBidiv  Ref 10.00 dBm 0.020 dB
Log T
1A2
0.00 ﬂ mﬂ.ﬂ.ﬂ$b ﬂ..hn.w_ﬂ.n ﬂ nml“ld An Jullems ﬂ.. nﬂ ’ -0 90 ciFy
~ i
-10.0 M 'H‘
e M M W
300 o f NMHW M il
-40.0
0.0
00
700
ann
Center 243700 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)
MSG STATUS

DTS 802.11n-HT20 (2.4GHz), Frequency: 2462MHz

Agilent Spectrum Analyzer - Swept SA

ALIGMN AUTO

12:43:04 &AM Feh 02, 2012

Marker 1 A 17.300000000 MHz |

Ref Offset 1 dB
1LO dBidiv.  Ref 10.00 dBm

PHO: Fast (50 Trig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:=>100100 TPE|M

TRACE|] 23456
it
DETIF WM MMM

AMKr1 17.30 MHz
-0.826 dB

|l

1kl i ¥ wich |

og
0.00 M ﬁ“!'ﬂ- rnru"w

PR ﬂmz Lsoas

200 i

30.0 f

I
-40.0

il

-50.0

-60.0

-/00

-60.0

Center 2.46200 GHz
#Res BW 100 kHz #VBW 100 kHz

MSG

STATUS

Span 50.00 MHz
Sweep 6.07 ms (1001 pts)
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DTS 802.11n-HT20 (5.8GHz), Frequency: 5745MHz

FCC ID: NM8DGH200
1C:4115B-DGH200
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Agilent Spectrum Analyzer - Swept SA

( RF S0 DC SEMNSE:INT ALIGH AUTO 09:25:25 PMFeb 02, 2012
Marker 1 A 16.900000000 MHz | Avg Type: Log-Pwr TRACE[1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE | ] bt

IFGain:Low Atten: 28 dB DETIF P NNNMN

Ref Offset 1 dB

AMKr1 16.90 MHz

10 gBIdiv Ref 18.00 dBm 0.475 dB
8.00
1A2
-2.00 o) L..mﬂw"\l uw”w'w el \WHWA"“WLWQ‘_. e
f/\ﬂ ""\
420
20 J[ H’Lv
320 J‘NJJ H\h“’t\ﬁ

420 JMJWW'#W i

-62.0

iy

-62.0

-720

Center 5.74500 GHz
#Res BW 100 kHz

MSG

#VBW 100 kHz

STATUS

Sweep

Span 50.00 MHz
6.07 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA

DTS 802.11n-HT20 (5.8GHz), Frequency: 5785MHz

ALIGMN AUTO

09:30:14 PMFeb 02, 2012

Marker 1 A 17.200000000 MHz

Avg Type: Log-Pwr

TRACE|] 23456

. — Trig:FreeRun Avg|Hold:>100/100 TPE | ikl
Fosiow > Atten:28 dB CETIP P NH NN
AMkr1 17.20 MHz
Ref Offset 1 dB
10 gBIdiv Ref 18.00 dBm -0.025 dB
8.00
200 Lﬂy__;ﬂnkﬂj\ mhmnMJth . _:ﬂl.w ﬂa ».l'l. .uull‘_l___ﬂ .1A2 00
~ ]
120
-22.0 MNM‘ llL
-32.0 WWWVM.. MVW\}]MWM
420 b MMM L\A,‘m ,
| VI i NWTM
-52.0
-62.0
-72.0
Center 5.78500 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)
MSG STATUS
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DTS 802.11n-HT20 (5.8GHz), Frequency: 5825MHz

Agilent Spectrum Analyzer - Swept SA

( RF S0 DC SEMNSE:INT ALIGH AUTO 09:34:13 PMFeb 02, 2012
Marker 1 A 17.100000000 MHz | Avg Type: Log-Pwr TRACE[1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold=100/100 THPE | ] bt

IFGain:Low Atten: 28 dB DETIF P NNNMN

AMkr1 17.10 MHz
Ref Offset 1 dB
1L%gBIdiv R:f 1§.e00 dBm 0.951 dB

3.00

1A2
-2.00 %J'“‘""ﬂ‘“‘ﬂ nwvﬂw el AMHE% S BriEm

/ \
420 M %h&mv
el

-62.0

-62.0

-720

Center 5.82500 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 6.07 ms (1001 pts)

MSG STATUS
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DTS 802.11n-HT40 (5.8GHz), Frequency: 5755MHz

Agilent Spectrum Analyzer - Swept SA

(! RF S0%  DC SEMSE:INT| ALIGM AUTO 10:16:35PMFeb 02, 2012
Marker 1 A 35.760000000 MHz | Avg Type: Log-Pwr TRACE|1L 234 5 6
. PNO: Fast () Trig:FreeRun Avg|Hold=100/100 THPE {1V bbb
IFGain:Low - Atten: 26 dB DET|P PNMNNMN
AMKr1 35.76 MHz
Ref Offset 1 dB
10 gBIdiv Ref 18.00 dBm 0.078 dB
.00
200 ) Pl Nlg n o N Bt onoall n 1A2
)J@ el bbbty | syl il ol AL L ”ﬁ 5904en]
-12.0 (\ l‘
-220 ) \
. M w ] ,
ey GO
-42.0
520
620
720
Center 5.75500 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 9.67 ms (1001 pts)
MSG STATUS

DTS 802.11n-HT40 (5.8GHz), Frequency: 5795MHz

Agilent Spectrum Analyzer - Swept SA

ALIGMN AUTO 10:23:17 PMFeb 02, 2012

Marker 1 A 35.600000000 MHz | Avg Type: Log-Pwr TRACE[1 23456
PNO: Fast () Trig:FreeRun Avg|Hold=100/100 TPE (V] Wiy
IFGain:Low *  Atten:28 dB DETIF P NNNMN
AMkr1 35.60 MHz
Ref Offset 1 dB
19 dBidiv Ref 18.00 dBm 1.235 dB
8.00

200 | Dlg 10y PRI ol . ’1A2

Attbdnede oclrapdbnledpbutby | il Jile MLl LI 570 46

: i g/
) \

ol A fWWMWWMw

-420

-62.0

-62.0

-720

Center 5.79500 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 9.67 ms (1001 pts)

MSG STATUS
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment
The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.
1. |Power Meter Anritsu ML2495A 1145008 Nov. 11, 11’ |Nov. 10, 12’
2. |Power Sensor Anritsu MA2411B 1126096 Oct. 24, 11’ | Oct. 23, 12°

5.2. Block Diagram of Test Setup

AC SOURCE <

NOTEBOOK PC

MEDIA LINK HD (EuT)

\%

Power Socket

: AC Adapter

POWER SENSOR

POWER METER

5.3. Specification Limits [§15.247(b)-(3), RSS-210 §A8.4 (4)]

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz & 5725-5850MHz is : 1Watt. (30dBm)

5.4.

5.5.

Operating Condition of EUT

The test program “hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the power sensor and record the reading of

power meter.

The measurement guideline was according to 558074.

AUDIX Technology Corporation

Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 54 of 130

5.6. Test Results
PASSED. All the test results are listed below.

Test Date : Feb. 01, 2012 Temperature : 25°C ~ Humidity : 51%

Mode | Type of Network | Channel Frequency P SO [T
(dBm)
1. CH1 2412MHz 18.03
DTS 802.11b
: CH®6 18.4
2 (2.4GH2) 2437TMHz 8.43
3. CH11 2462MHz 18.95
4, CH1 2412MHz 20.05
DTS 802.11g
: CH®6 :
5 (2.4GH2) 2437MHz 22.70
6. CH11 2462MHz 19.55
4, CH 149 5745MHz 22.08
DTS 802.11a
. CH 157 21.
5 (5.8GH2) 5785MHz 86
6. CH 165 5825MHz 20.80
7. DTS CH1 2412MHz 19.96
8. 802.11n-HT20 CH®6 2437TMHz 22.59
9. (2.4GHz) CH 11 2462MHz 19.67
10. DTS CH 149 5745MHz 21.86
11. 802.11n-HT20 CH 157 5785MHz 21.44
12. (5.8GHz) CH165 | 5825MHz 21.83
13. DTS CH 151 5755MHz 2191
802.11n-HT40
14. (5.8GH2) CH 159 5795MHz 21.58

[Limit: 1Watt. (30dBm)]

AUDIX Technology Corporation Report No. EM-F1010112
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6. EMISSION LIMITATIONS MEASUREMENT

6.1.

Test Equipment

The following test equipment was used during the emission limitations test :

Item

Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.

1. |Spectrum Analyzer Agilent N9030A-544| US51350140 | Oct. 14, 11’ | Oct. 13, 12’

6.2.

6.3.

6.4.

6.5.

6.6.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits [§15.247(c), RSS-210 8A8.5]

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)). (3%
This test result attaching to §3.6.3)

Operating Condition of EUT

The test program “hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW.

The measurement guideline was according to 558074

Test Results
PASSED. The testing data was attached in the next pages.

Test Date : Feb. 02, 2012 Temperature : 24°C  Humidity : 52%
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DTS 802.11b (2.4GHz), Frequency: 2412MHz

Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
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( RF S0 DC

ALIGMN AUTO

01:43:23 AM Feb 02, 2012

[Marker 1 4.823000000000 GHz

Avg Type: Log-Pwr

T ) Trig:Free Run Avg|Hold=100/100 THPE |11 byt
PNO: Fast (50
I IFGainlow ©  Atten: 18 dB DETJP HNHN N
Mkr1 4.823 GHZ
1L%gB.fdiv Ref 8.00 dBm -53.645 dBm
200 i
e =17.10 dBm|
220
320
420 l 5 ’ 1-
520
B0 ;JtJ 'LJLI\_JHW |
720 b, . PP it i E VU R APL i
ryT— L R i T
820

Res BW 100 kHz

#VBW 100 kHz

Sweep 362 ms (1001 pts)

Stop 5.000 GHz

|Stal‘t 2.000 GHz

4.823 GHz

53.645 dBm

[ [ o oo

2485 GHz

£52.088 dBm

STATUS

( RF S0 DC SEMNSE:INT ALIGH AUTO 01:44:28 AM Feb 02, 2012
[Marker 3 9.650000000000 GHz Avg Type: Log-Pwr TRACE[1 23456
PNO: Fast (50 Trig: Free Run Avg|Hold: 541100 TPE | ikt
I IFGain:Low Atten: 18 dB DET|F NNMMNMN
MEkr3 9.650 GHz
19 dBidiv Ref .00 dBm -67.176 dBm
-2.00
20 1710 dBi|
=220
-32.0
-42.0
-520 L]
1 Q‘ 3
£2.0
720 e, gl NE—_— A«llh i MJL‘AA st " 5 Sl 1 Jdim,
-82.0

Start 5.000 GHz
| Res BW 100 kHz

#VBW 100 kHz

Stop 10.000 GHz
Sweep 603 ms (1001 pts)

T — o e

N f 6.430 GHz 64.535 dBm
N f 7.235 GHz 61.230 dBm
N f 9.650 GHz £7.176 dBm

1
2
3
4
5
6
7
8
9
10
11
12

- _____________________________________________|
STATUS

MsG €3 No Peak Found
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Agilent Spectrum Analyzer - Swept SA

7 RF S0p DT SEMSE:INT ALIGH AUTO 01:45:25 &M Feh02, 2012
[Marker 1_12.060000000000 GHz _ Avg Type: Log-Pur RACE[T 23 456
PNO: Fast 50 Trig: Free Run Avg|Hold: 501100 THPE {1V bbb
I IFGain:Low Atten: 18 dB DET|F NNMMNMN
Mkr1 12.060 GHz
19d8iaiv_Ref 8.00 dBm -68.823 dBm
-2.00
120 1710 db|
=220
-32.0
-42.0
-52.0 2
£2.0 ,1 _I
720 AP - otk e by A k _— by ! Myt Sttt tes A,
-82.0
Start 10.000 GHz Stop 15.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
| [ X | v | FUNCION [ FURCTON
12.060 GHz £8.823 dBm
14.470 GHz 65.634 dBm

MSG STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:46:11 AM Feb 02, 2012

|Start Freq 15.000000000 GHz | Avg Type: Log-Pwr TRACE[1 23456
PNO: Fast (50 Trig: Free Run Avg|Hold: 411100 THPE |1 bty
IFGain:Low Atten: 18 dB DET|P MM NN M

|10 dBidiv  Ref 8.00 dBm
Log

-2.00

-120

=170 clBm|

=220

-320

-42.0

520

620
720 b s, s, s Lk ey et o s o gyt ity sl e it b

520

Start 15.000 GHz Stop 20.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)

S N S I FURCTIONVALUE

| e

1
2
3
4
-]
6
7
8
9

MSG STATUS
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( F S0 DC SEMNSE:INT ALIGH AUTO 01:46:40 AM Feb 02, 2012
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R
|Stop Freq 25.000000000 GHz |

PNO: Fast O
IFGain:Low

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 251100

Atten: 18 dB

it
DETIF WM MMM

|10 dBidiv._ Ref 8.00 dBm
Log

-2.00

-120

-17.10 clBim|

=220

-32.0

-42.0

-520

£2.0

720

Sy
Y

-82.0

Res BW 100 kHz

Stop 25.000 GHz
Sweep 603 ms (1001 pts)

#VBW 100 kHz

|Stal‘t 20.000 GHz

I - - [ o FLCT
1
2
3
4
5
6
Fi
8
9

10

11

12

STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:47:20 AM Feb 02, 2012

|Stop Freq 2.000000000 GHz | Avg Type: Log-Pwr TRECE[1 23456
n —— Trig:Free Run Avg|Hold:>100/100 THPE {11 bt
PNO: Fast (0 it
IFGain:Low Atten: 18 dB CET
|10 dBidiv Ref 8.00 dBm
Log
-2.00
120 1710 dbn
=220
-320
-42.0
-52.0
620
720 - eI e T, e ettt
PRI RS TY | s SRR E ISt e L L B
-g2.0

Start 30.0 MHz
Res BW 100 kHz

Stop 2.0000 GHz
Sweep 238 ms (1001 pts)

#VBW 100 kHz

FUMCTIO

IE

0|00 |~ |03 [on 1= [c0 |- B

STATUS
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DTS 802.11b (2.4GHz), Frequency: 2437MHz

Agilent Spectrum Analyzer - Swept SA

( RF S0 DC

[Marker 1 4.874000000000 GHz

IFGain:Low

PNO: Fast 50 Trig: Free Run
Atten: 18 dB

ALIGH AUTO 01:37:25AM Feb 02, 2012
Avg Type: Log-Pwr TRACE[1 234586
Avg|Hold: 661100 THPE [ Wi

DET|P NNNNN

Mkr1 4.874 GHz
-54.072 dBm

|10 dBidiv._ Ref 8.00 dBm
Log

-2.00 “

-120

=T 20 dgm)|

=220

-32.0

-42.0 H
52.0

iEzu J-"‘J b““‘w

¢ |
I
pagarti e ey I PRy R _..n.,.L.JﬂL._,...-

720 o
-82.0

Res BW 100 kHz

#VBW 100 kHz

Stop 5.000 GHz
Sweep 362 ms (1001 pts)

|Stal‘t 2.000 GHz

4.874 GHz

54.072 dBm

[ [ o oo

msa| i File <Screen_0010.png>

saved

STATUS

Agilent Spectrum Analyzer - Swept SA

0 RF S0w  DC SEMSEINT ALIGN AUTC 01:38:40 AW Feh 02, 2012
[Marker 3 9.750000000000 GHz Avg Type: Log-Pwr TRACE|1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold: 391100 TPE | ittty
I IFGain:Low Atten: 18 dB DET|P MM NN M
MKkr3 9.750 GHz
10dBidiv__Ref 8.00 dBm -65.669 dBm
od
-2.00
120 T 20 dE
=220
-320
-42.0
-52.0 1 5 3
620 tl
720 s, rademony WJL Aol el ” Ak, LA . e,
-g2.0

Start 5.000 GHz
Res BW 100 kHz

#VBW 100 kHz

Stop 10.000 GHz
Sweep 603 ms (1001 pts)

| A O I
11 N f 6.500 GHz 654.104 dBm
2 N f 7.310 GHz £1.873 dBm
3 N f 9.750 GHz £5.668 dBm
4
5
3]

Fi
8
9
10
11
12

STATUS
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Agilent Spectrum Analyzer - Swept SA

7 RF S0 DO SENSE:INT, ALTGN SUTO 01:39:37 AW Feh 02, 2012
[Marker 1 12.180000000000 GHz ) Avg Type: Log-Pwr TRACE|1 23 4 5 &
PNO: Fast 50 Trig: Free Run Avg|Hold: 581100 THPE {1V bbb
I IFGain:Low Atten: 18 dB DET|F NNMMNMN
Mkr1 12.180 GHz
19d8iaiv_Ref 8.00 dBm -68.209 dBm
200
-120 =T 20 dgm)|
220
320
-42.0
-52.0 2
620 ?1
720 I} e, e l"‘#"ﬁ“l Lt Ll L
820
Start 10.000 GHz Stop 15.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
| [ % | v [ FUNCTIOn [ FUNCTIN®
12.180 GHz £8.209 dBm
14.620 GHz 61.748 dBm

MSG STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:40:11 AM Feb 02, 2012

|Start Freq 15.000000000 GHz | Avg Type: Log-Pwr TRACE[1 23456
PNO: Fast (50 Trig: Free Run Avg|Hold: 30/100 THPE |1 bty
IFGain:Low Atten: 18 dB DET|P MM NN M

|10 dBidiv  Ref 8.00 dBm
Log

-2.00

-12.0 —TE 20 G

=220

-320

-42.0

520

£2.0
720 At [ st e A e, A et vy oy 5 pil) PPV T G e sk I B el et e et e WP i e

520

Start 15.000 GHz Stop 20.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)

< [ Fncow [Fhoo FURCTIONVALUE

| e

1
2
3
4
-]
6
7
8
9

MSG STATUS

AUDIX Technology Corporation Report No. EM-F1010112



Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 01:40:45 AM Feb 02, 2012

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 61 of 130

R
|Stop Freq 25.000000000 GHz |

Avg Type: Log-Pwr TRACE|] 23456
. — Trig:Free Run Avg|Hold: 261100 TPE (V] by
PHO: Fast ()
IFGain:Low *  Atten: 18 dB DETIF NN NN N
|10 dBidiv._ Ref 8.00 dBm

Log
-2.00

420 =TE 20 aE|
=220
320
-42.0
-52.0
£2.0

791 sy bt el - T B T e e L B L whe et A L]
-82.0

Res BW 100 kHz

#VBW 100 kHz

Stop 25.000 GHz
Sweep 603 ms (1001 pts)

|Stal‘t 20.000 GHz

I - - [ o FLCT
1
2
3
4
5
6
Fi
8
9

10

11

12

STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:41:45 AM Feb 02, 2012

|Stop Freq 2.000000000 GHz | Avg Type: Log-Pwr TRECE[1 23456
n —— Trig:Free Run Avg|Hold:>100/100 THPE {11 bt
PNO: Fast (0 it
IFGain:Low Atten: 18 dB CET
|10 dBidiv Ref 8.00 dBm
Log
-2.00
120 —TE 20 G
=220
-320
-42.0
-52.0
620
720 1. Lo bk K Y P
X TUPH T e T L o e
-g2.0

Start 30.0 MHz
Res BW 100 kHz

#VBW 100 kHz

Stop 2.0000 GHz
Sweep 238 ms (1001 pts)

FUMCTIO

IE

0|00 |~ |03 [on 1= [c0 |- B

STATUS

AUDIX Technology Corporation

Report No. EM-F1010112



DTS 802.11b (2.4GHz), Frequency: 2462MHz

Agilent Spectrum Analyzer - Swept SA
S0 DC

ALIGHN AUTO

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 62 of 130

01:30:42 AM Feh 02, 2012

Marker 1 4.925000000000 GHz | . Avg Type: Log-Pwr TRACE[1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold: 73/100 TPE ] bbb
I IFGain:Low Atten: 16 dB DET|P MM NN M
Mkr1 4.925 GHz
10 dBidiv  Ref 6.00 dBm -52.638 dBm
Log
-4.00 I
4140 6500B
240
340
440 1
54.0 H ’
£4.0 N \'M\
740 J"Lr P Lt ST TR - e
il P M Ty
840

Res BW 100 kHz #VBW 100 kHz

Stop 5.000 GHz
Sweep 362 ms (1001 pts)

|Start 2.000 GHz

FUNCTION

4.925 GHz 52,638 dBm

FUMCTION W

STATUS

7 RF S0&  DC SEMSE:INT ALIGN AUTO 01:31:22 AM Feb 02, 2012
[Marker 3 9.850000000000 GHz Avg Type: Log-Pwr TRACE[1 23456
PNO: Fast (50 Trig: Free Run Avg|Hold: 351100 TPE | bt
I IFGain:Low Atten: 16 dB DET|F NNMMNMN
MKkr3 9.850 GHz
19 dBidiv Ref 6.00 dBm -64.022 dBm
-4.00
-14.0 16 50y
-24.0
-34.0
-44.0
- 1 ]
54.0 Q > ’3
£4.0
740 S N e e ‘ L, -H Moo bl N A - ' ..ml
-84.0

Res BW 100 kHz

Start 5.000 GHz
| #VBW 100 kHz

Stop 10.000 GHz
Sweep 603 ms (1001 pts)

0 T Ao o
1 N f 6.565 GHz 62433 dBm
2 N f 7.385 GHz 65.964 dBm
3| N f 9.850 GHz £4.022 dBm
4
5
5
7
=]

9

10

11

12

STATUS

AUDIX Technology Corporation

Report No. EM-F1010112



Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 63 of 130

S0 DC

ALIGMN AUTO

01:32:03 AM Feb 02, 2012

[Marker 1 14.770000000000 GHz

Trig: Free Run

Avg Type: Log-Pwr

- = AvalHold: 401100 riveiro
PHO: F ]
I Fosinlow * Atten: 16 dB DETJP HNHN N
Mkr1 14.770 GHz
1L%gB.fdiv Ref 6.00 dBm -66.584 dBm
-4.00
-14.0 45 50 dEy
-240
-34.0
44.0
-54.0 —
1
540
720 bttt s st . N oo . b, ; m...,!
-840

Start 10.000 GHz
Res BW 100 kHz

#VBW 100 kHz

Stop 15.000 GHz
Sweep 603 ms (1001 pts)

] FUMCTI! FUNCT
1 N f 14.770 GHz £6.584 dBm
2
3
4
5
5
7
=]
9
10
11
12
- 1
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
() RF S0@ SEMSE:INT ALIGH AUTO 01:32:34 AM Feb 02, 2012
|| Avg Type: Log-Pwr TRACE|1 23458
n —— Trig:Free Run Avg|Hold: 26/100 THPE V] W't
PNO: Fast (50
IFGainLow  Atten: 16 dB peTfP NANNN

Ref 6.00 dBm

10 dBldiv
Log

-4.00

-14.0

1650 clEn

240

-34.0

-44.0

-54.0

£4.0

-74.0

-54.0

Start 15.000 GHz
Res BW 100 kHz

Stop 20.000 GHz
Sweep 603 ms (1001 pts)

FUMCTIO

IE

0|00 |~ o3 jon 1= [ca o | [

STATUS

AUDIX Technology Corporation

Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 64 of 130

Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 01:33:09 AM Feb 02, 2012

il
lstop Freq 25.000000000 GHz | _ Avg Type: Log-Pwr WacE12345 6
PNO: Fast 50 Trig: Free Run Avg|Hold: 191100 THPE {1V bbb
IFGain:Low Atten: 16 dB DETIF NN NN N
|10 dBidiv._ Ref 6.00 dBm
Log
-4.00
-14.0 16 50-dEy
-24.0
-34.0
-44.0
-54.0
£4.0
740 bt e ok Mt Pere ot g e Mt ar AR o g P et Ll e Pt it gttt L i it AR ST g e AL e Hopg g AR
-84.0
Start 20.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
| [ X [ v [ PN ] FRCTon

MSG STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:35:55 AM Feb 02, 2012

|Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE|1 234 5 6
PNO: Fast (5 Trig: Free Run Avg|Hold:>100/100 TPE |1 bk
IFGain:Low Atten: 16 dB CET[P NN MMM
Mkr1 1.722 23 GHz
1L%gB.fdiv Ref 6.00 dBm -62.649 dBm
-4.00
140 15804
240
2340
-44.0
-54.0 ’1
-64.0
740 —— o — I T
-84.0
Start 30.0 MHz Stop 2.0000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 238 ms (1001 pts)
I L % | v | FUNCTION [ FUNCTID FUNETION VALUE
1 N f 1.722 23 GHz £2.649 dBm
2
3
4
5
]
Fi
8
9
10
11
12
MSG STATUS

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 65 of 130

DTS 802.11g (2.4GHz), Frequency: 2412MHz

Agilent Spectrum Analyzer - Swept SA

S0 DC

[Marker 2 4.823000000000 GHz

PHO: Fast (50 Trig: Free Run
IFGain:Low Atten: 18 dB

ALIGH AUTO 02:48:01 AM Feb 02, 2012
Avg Type: Log-Pwr TRACE[1 234586
Avg|Hold: 821100 THPE [ Wi

DET|P NNNNN

Mkr2 4.823 GHz
-56.524 dBm

|10 dBidiv._ Ref 8.00 dBm
Log

-2.00

-120

-18.30 dBim|

-32.0

|’
f
=220 ,
I

|t

-42.0 f
-52.0

b

£20 .l

S,

’2
|

]

ittt s, e ¥ WO I PR PN T PO AT VO T »Jlm_um-

720 v
-82.0

Res BW 100 kHz

#VBW 100 kHz

Stop 5.000 GHz
Sweep 362 ms (1001 pts)

|Stal‘t 2.000 GHz

2.465 GHz

< [ [ o oo

-19.469 dBm

4.823 GHz

55524 dBm

STATUS

( RF S0 DC SEMSE:IMNT ALIGN AUTO 02:50:00 AM Feh 02, 2012
[Marker 2 7.240000000000 GHz Avg Type: Log-Pwr TRACE|1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold:>100/100 TPE | ittty

IFGain:Low Atten: 18 dB DET|P NN NN N

Mkr2 7.240 GHz
-60.464 dBm

|10 dBidiv  Ref 8.00 dBm
Log

-2.00

-120

-18.30 clBm|

=220

-320

-42.0

520

£2.0

720 [,

520

Start 5.000 GHz
Res BW 100 kHz

#VBW 100 kHz

Stop 10.000 GHz
Sweep 603 ms (1001 pts)

| A O M
11 N f 6.430 GHz £3.989 dBm
2 N f 7.240 GHz 60.464 dBm
3
4
5
3]

Fi
8
9
10
11
12

STATUS

AUDIX Technology Corporation Report No. EM-F1010112



Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 66 of 130

( RF 508 SEMNSE:INT ALIGH AUTO 02:51:16 AM Feb 02, 2012
|| Avg Type: Log-Pwr TRACE|] 23456
. — Trig:Free Run Avg|Hold: 811100 TPE (V] by
PHO: Fast ()
I IFGain:Low ™ Atten: 18 dB DET|F NNMMNMN
|10 dBidiv._ Ref 8.00 dBm
Log
-2.00
-12.0
-18.30 dBim|
=220
-32.0
-42.0
-52.0
£2.0
2.0 pt 1 bt L o P \ pu e oy Aol A
-82.0

Res BW 100 kHz

Stop 15.000 GHz
Sweep 603 ms (1001 pts)

#VBW 100 kHz

|Stal‘t 10.000 GHz

W - - [ o FLCT
1
2
3
4
5
6
Fi
8
9

10

11

12

STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 02:52:34 AM Feb 02, 2012

|Stop Freq 20.000000000 GHz | Avg Type: Log-Pwr TRECE[1 23456
n —— Trig:Free Run Avg|Hold: 30/100 THPE {11 bt
PNO: Fast (0 M e
IFGain:Low Atten: 18 dB CET
|10 dBidiv Ref 8.00 dBm
Log
-2.00
-120
-18.30 gBim|
=220
-320
-42.0
-52.0
620
720 a 1, Lofe Ao b Lo " . I At e L s T LU pmpr
-g2.0

Start 15.000 GHz
Res BW 100 kHz

Stop 20.000 GHz
Sweep 603 ms (1001 pts)

FUMCTIO IE

0|00 |~ o3 jon 1= [ca o | [

STATUS

AUDIX Technology Corporation

Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 67 of 130

Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 02:52:53 AM Feb 02, 2012

i
|Stop Freq 25.000000000 GHz | Avg Type: Log-Pwr TRACE[1 23456
: — Trig:FreeRun Avg|Hold: 141100 TPE [ il i
PNO: Fast (0 I e
IFGain:Low Atten: 18 dB DET

|10 dBidiv._ Ref 8.00 dBm
Log

-2.00

-120

-18.30 dBim|

=220

-32.0

-42.0

-520

620
791 foabinctennin, [T RT TP S A i v A AL pronortt o A ot A s tpa mief bt syt s et b o Ut N L o

-82.0

Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
= . = [ v [ FONCTion | C

|Stal‘t 20.000 GHz Stop 25.000 GHz

FLIMCT

000 [~4 o e 1= [ o [ [

MSG STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 02:53:25 AM Feb 02, 2012

|Stop Freq 2.000000000 GHz | Avg Type: Log-Pwr TRECE[1 23456
: ) Trig:Free Run Avg|Hold:=>100/100 THPE | ik
PNO: Fast (50 bt

IFGain:Low Atten: 18 dB DET

|10 dBidiv  Ref 8.00 dBm
Log

-2.00

-120

-18.30 clBm|

=220

-320

-42.0

520

£2.0

720

el et oL, RN SIS Lo, ALt A AP e ]
MMWWWWM
520

Start 30.0 MHz Stop 2.0000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 238 ms (1001 pts)

FUMCTIO IE

0|00 |~ o3 jon 1= [ca o | [

MSG STATUS

AUDIX Technology Corporation Report No. EM-F1010112



DTS 802.11g (2.4GHz), Frequency: 2437TMHz

Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 68 of 130

( RF S0 DC

[Marker 1 4.874000000000 GHz

PNO: Fast 50 Trig: Free Run

IFGain:Low Atten: 18 dB

ALIGH AUTO 02:55:08 AM Feb 02, 2012
Avg Type: Log-Pwr TRACE|] 23456
Avg|Hold=100/100 TYPE M

it
DETIF WM MMM

Mkr1 4.874 GHz

|10 dBidiv._ Ref 8.00 dBm
Log

-520

-56.264 dBm
2m I
120 -16.90 dBm|
|
220
320 \
420 j \
1

A
w0 N,

bt o]

720 )
-82.0

Res BW 100 kHz

#VBW 100 kHz

Stop 5.000 GHz
Sweep 362 ms (1001 pts)

|Stal‘t 2.000 GHz

4.874 GHz

56.264 dBm

< [ [ o oo

STATUS

( RF S0 DC SEMSE:IMNT ALIGN AUTO 02:55:50 AM Feh 02, 2012
[Marker 2 7.305000000000 GHz Avg Type: Log-Pwr TRACE|1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold: 291100 TPE | ittty

IFGain:Low Atten: 18 dB DET|P NN NN N

Mkr2 7.305 GHz
-64.295 dBm

|10 dBidiv  Ref 8.00 dBm
Log

-2.00

-120

-16.90 dBm|

=220

-320

-42.0

520

£2.0

§ Bl

1 M-K2

ey A A

720 s, PRI

520

o bt

Start 5.000 GHz
Res BW 100 kHz

#VBW 100 kHz

Stop 10.000 GHz
Sweep 603 ms (1001 pts)

| A O AL
11 N f 6.500 GHz 654.057 dBm
2 N f 7.305 GHz 64.295 dBm
3
4
5
3]
Fi
8
9
10
11
12

STATUS

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 69 of 130

Agilent Spectrum Analyzer - Swept SA

U RF S0Q DO SEMSE:INT ALIGN AUTO 02:56:42 AM Feh 02, 2012
[Marker 1 12.195000000000 GHz _ Avg Type: LogPur TRACE[1 2345 €
PNO: Fast 50 Trig: Free Run Avg|Hold: 48/100 THPE {1V bbb
I IFGain:Low Atten: 18 dB DET|F NNMMNMN
Mkr1 12.195 GHz
19d8iaiv_Ref 8.00 dBm -67.755 dBm
200
120 -16.90 dBm|
220
320
-42.0
520
620 ,1
720 s ‘an A i L " ttp - el — - [t | ! foel
820
Start 10.000 GHz Stop 15.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
| ) AN N5 N [ FONCT
1 N f 12.195 GHz 67.755 dBm
2
3
4
5
6
7
8
9
10
11
12

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

0 RF Sow  DC SENSENT ALIGH AT 02:57:12 AM Feh(2, 2012
| | Avg Type: Log-Pwr ReCE[T 25456
PNO: Fast (o Trig:FreeRun Avg|Held: 25100 THPE [ ikt
IFGainlow —  Atten:18 dB CET/P HNH NN

10 dBidiv.~ Ref 8.00 dBm
Log

-2.00

-120

-16.90 dBm|

=220

-320

-42.0

520

£2.0

A Mot sty Aars A

o Dbt hed L flal PR —— Y A s WA AT et

720 fetetean

520

Start 15.000 GHz Stop 20.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)

FUMCTIO IE

0|00 |~ o3 jon 1= [ca o | [

MSG STATUS

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 70 of 130

Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 02:57:46 AM Feb 02, 2012

Rl
|Stop Freq 25.000000000 GHz | Avg Type: Log-Pwr TRACE[1 23456
T ) Trig:Free Run Avg|Hold: 291100 THPE |11 byt
PNO: Fast (0 I AR
IFGain:Low Atten: 18 dB DET

|10 dBidiv._ Ref 8.00 dBm
Log

-2.00

-120

-16.90 clBm|

=220

-32.0

-42.0

-520

£2.0

720 e

-82.0

Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
= . = [ v [ FONCTion | C

|Stal‘t 20.000 GHz Stop 25.000 GHz

FLIMCT

000 [~4 o e 1= [ o [ [

MSG STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 02:58:22 AM Feb 02, 2012

|Stop Freq 2.000000000 GHz | Avg Type: Log-Pwr TRECE[1 23456
: ) Trig:Free Run Avg|Hold:=>100/100 THPE | ik
PNO: Fast (50 bt

IFGain:Low Atten: 18 dB DET

|10 dBidiv  Ref 8.00 dBm
Log

-2.00

-120

-16.90 dBm|

=220

-320

-42.0

520

£2.0

720

520

Start 30.0 MHz Stop 2.0000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 238 ms (1001 pts)

FUMCTIO IE

0|00 |~ o3 jon 1= [ca o | [

MSG STATUS

AUDIX Technology Corporation Report No. EM-F1010112



DTS 802.11g (2.4GHz), Frequency: 2462MHz

Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 71 of 130

( RF S0 DC

ALIGMN AUTO

03:01:24 AM Feb 02, 2012

[Marker 1 4.925000000000 GHz

PNO: Fast 50 Trig: Free Run

IFGain:Low

Atten: 18 dB

Avg Type: Log-Pwr
Avg|Hold: 671100

it
DETIF WM MMM

Mk

r1 4.925 GHz
-57.952 dBm

|10 dBidiv._ Ref 8.00 dBm
Log

-2.00 f

-120

-16.90 clBm|

=220

-32.0 I l
-42.0

52.0

_ [
620 J.AJ“J) \
o

W

Rl Ty
-82.0

Res BW 100 kHz

#VBW 100 kHz

Sweep 362 ms (1001 pts)

Stop 5.000 GHz

|Stal‘t 2.000 GHz

4.925 GHz

57.952 dBm

[ [ o oo

STATUS

( RF S0 DC SENSE:IMT ALIGN ALTO 03:02:23 &M Feb 02, 2012
[Marker 2 7.380000000000 GHz Avg Type: Log-Pwr TRACE|1 23456
PHO: Fast (50 Trig: Free Run Avg|Hold: 381100 TPE | ittty
I IFGain:Low Atten: 18 dB DET|P MM NN M
Mkr2 7.380 GHz
10 dB/div__Ref 8.00 dBm -65.328 dBm
Log
-2.00
A28 T6.90 dbm|
=220
-320
-42.0
520 1
2
620 x
720 e Al ] - el [ P Aul 1 P N
-g2.0

Start 5.000 GHz
Res BW 100 kHz

#VBW 100 kHz

Stop 10.000 GHz
Sweep 603 ms (1001 pts)

| A N5 M
11 N f 6.565 GHz 651557 dBm
2 N f 7.380 GHz 65328 dBm
3
4
5
3]

Fi
8
9
10
11
12

STATUS

AUDIX Technology Corporation

Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 72 of 130

Agilent Spectrum Analyzer - Swept SA

7 RF S0p DT SEMSE:INT ALIGH AUTO 03:02:57 &M Feh02, 2012
[Marker 1_12.310000000000 GHz _ Avg Type: Log-Pur RACE[T 23 456
PNO: Fast 50 Trig: Free Run Avg|Hold: 331100 THPE {1V bbb
I IFGain:Low Atten: 18 dB DET|F NNMMNMN
Mkr1 12.310 GHz
19d8iaiv_Ref 8.00 dBm -68.095 dBm
-2.00
120 ~T6.90 db|
=220
-32.0
-42.0
-52.0
20 £1
720 Jadlcualon, NN Sl e, - i, o 4 - et I oy L - I
-82.0
Start 10.000 GHz Stop 15.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
| 2N N5 [ FURCT
1 N f 12.310 GHz £8.095 dBm
2
3
4
5
5
7
=]
9
10
11
12

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

0 RF Sow  DC SENSENT ALIGH AT 03:03:22 AM Feb(2, 2012
| | Avg Type: Log-Pwr TReCE[T 25456
PNO: Fast (o Trig:FreeRun Avg|Held: 201100 THPE [ ikt
IFGainlow —  Atten:18 dB CET/P HNH NN

10 dBidiv.~ Ref 8.00 dBm
Log

-2.00

-120

-16.90 dBm|

=220

-320

-42.0

520

£2.0
720 b, PR Ao e A, 1 b bt P " Bt o AP T A A A Lt | ety

520

Start 15.000 GHz Stop 20.000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)

FUMCTIO IE

0|00 |~ o3 jon 1= [ca o | [

MSG STATUS

AUDIX Technology Corporation Report No. EM-F1010112



FCC ID: NM8DGH200
1C:4115B-DGH200
Page 73 of 130

Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 03:03:40 AM Feb 02, 2012

Rl
|Stop Freq 25.000000000 GHz | Avg Type: Log-Pwr TRACE[1 23456
T ) Trig:Free Run Avg|Hold: 121100 THPE |11 byt
PNO: Fast (0 I AR
IFGain:Low Atten: 18 dB DET

|10 dBidiv._ Ref 8.00 dBm
Log

-2.00

-120

-16.90 clBm|

=220

-32.0

-42.0

-520

£2.0

720

-82.0

Res BW 100 kHz #VBW 100 kHz Sweep 603 ms (1001 pts)
= . = [ v [ FONCTion | C

|Stal‘t 20.000 GHz Stop 25.000 GHz

FLIMCT

000 [~4 o e 1= [ o [ [

MSG STATUS

Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 03:04:05 AM Feb 02, 2012

|Stop Freq 2.000000000 GHz | Avg Type: Log-Pwr TRECE[1 23456
: ) Trig:Free Run Avg|Hold: 761100 THPE | ik
PNO: Fast (50 bt

IFGain:Low Atten: 18 dB DET

|10 dBidiv  Ref 8.00 dBm
Log

-2.00

-120

-16.90 dBm|

=220

-320

-42.0

520

£2.0

720

520
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DTS 802.11a (5.8GHz), Frequency: 5745MHz

Agilent Spectrum Analyzer - Swept SA

S0 DC ALIGHN AUTO

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 74 of 130

01:47:42 AM Feh 04, 2012
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TRACE[1 23456

I i, ey e L
Mkr1 7.660 GHz
|1L%gB.fdiv Ref 5.00 dBm -61.496 dBm
-5.00 b
-15.0 SR
-25.0
-35.0
-5 0 I \
£5.0 1
S I A '
750 e’ ke, PRSI e S f P s,
-85.0

Start 5.000 GHz

Res BW 100 kHz #VBW 100 kHz

Stop 10.000 GHz
Sweep 603 ms (1001 pts)

I FUNCTION FUMHCTION %/

7.660 GHz £1.496 dBm

STATUS

Agilent Spectrum Analyzer - Swept SA
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01:48:54 AM Feb 04, 2012
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FCC ID: NM8DGH200
1C:4115B-DGH200
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Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 01:49:27 AM Feb 04, 2012
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Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:50:02 &M Feb 04, 2012
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FCC ID: NM8DGH200
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Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 01:52:47 AM Feb 04, 2012
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DTS 802.11a (5.8GHz), Frequency: 5785MHz

Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
1C:4115B-DGH200
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( RF S0 DC

ALIGMN AUTO

01:34:52 AM Feb 17, 2012
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Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:36:11 AM Feb 17, 2012
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Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 78 of 130

( RF S0R SEMSE:INT ALIGH AUTO 01:37:30 &M Feh 17, 2012
|| Avg Type: Log-Pwr TRACE|] 23456
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Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:38:18 AM Feb 17, 2012
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FCC ID: NM8DGH200
1C:4115B-DGH200
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Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 01:38:50 AM Feb 17, 2012
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Agilent Spectrum Analyzer - Swept SA
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DTS 802.11a (5.8GHz), Frequency: 5825MHz

Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 80 of 130

( RF S0 DC

ALIGMN AUTO 01:55:54 AM Feb 04, 2012

[Marker 1 7.765000000000 GHz |

Avg Type: Log-Pwr

: — Trig:FreeRun Avg|Hold: 68100 TPE [ il i
PNO: Fast (5
I Fosinlow * Atten: 16 dB DETJP HNHN N
Mkr1 7.765 GHZ
1L%gB.fdiV Ref 5.00 dBm -63.447 dBm
50
1ot =T T0 dBm)|
250
350 [
50 ( l
550 1
E) MW - L‘\.. ’
75.0 M%m pmrit =i " *-nJ"I Mty Bt —— g .
250

Res BW 100 kHz

#VBW 100 kHz

Stop 10.000 GHz
Sweep 603 ms (1001 pts)

|Stal‘t 5.000 GHz

7.765 GHz 63.447 dBm

< [ [ o oo

msc| i File <Screen_0001.png> saved

STATUS

Agilent Spectrum Analyzer - Swept SA
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FCC ID: NM8DGH200
1C:4115B-DGH200
Page 81 of 130

Agilent Spectrum Analyzer - Swept SA
( F S0 DC SEMNSE:INT ALIGH AUTO 01:57:07 AM Feb 04, 2012
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Agilent Spectrum Analyzer - Swept SA
() RF S0 DC SEMSE:INT ALIGH AUTO 01:57:42 AM Feb 04, 2012
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Agilent Spectrum Analyzer - Swept SA

FCC ID: NM8DGH200
1C:4115B-DGH200
Page 82 of 130

-5.00

-15.0

=250

-35.0
-45.0
-55.0
£5.0
760

RF S0 DC SEMNSE:INT ALIGH AUTO 02:00:38 AM Feb 04, 2012
[Marker 1 831.790000000 MHz Avg Type: Log-Pwr TRACE[1 23456
PNO: Fast (50 Trig: Free Run Avg|Hold: 811100 TPE | bt
IFGain:Low Atten: 16 dB DET[P NN MMM
MKkr1 831.79 MHz
19 dBidiv Ref 5.00 dBm -67.378 dBm
-T9.T0 dem)|
*1
INP— . " e PPN A | ey M y— PYIFUPRFURT ¥ REWSTTP FEFTTREN SOy s R P

-85.0

Res BW 100 kHz

#VBW 100 kHz

Stop 2.0000 GHz
Sweep 238 ms (1001 pts)

|Stal‘t 30.0 MHz

[ v [ FONCTION [ FUNCTIONY

831.79 MHz

67.378 dBm

STATUS

() RF S0 DC SEMSE:INT ALIGH AUTO 02:01:37 AM Feb 04, 2012
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